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Parts List

HIGH SPEED OVERLOCK STITCH MACHINE
WITH VARIABLE TOP FEEDER

AZF8000G

MODELS & DEVICES

AZF8020G-10 AZF8000G AZF8003G-10
AZF8025G-10 AZF8026G AZF8026G-10
K2 C B3 CH20 SC10

Ny VAT SEWING MACHINE WFG. 60, LTD.
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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZF8020G-Y5-10, Y6-10 with Flat Knife.
The items from No.1 to No.16 contain the standard model.

The following items included No.17 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(eg.2150210) which you require so that we can deliver the correct Parts to you.
% When the Part No.is “0020004" , please place an order for the part by showing “0020004"
or “20004" .
% When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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MISCELLANEOUS COVERS(1)
c

HNR—BER(T)

1

RefNo Parts No. Description m 4 Amt.Req
1 2100006 Cloth Plate 2O0X7L—k 1
2 2150210 Cloth Plate(Lower) JOX7L—NT) 1
3 2100014 Rubber Cushion JOZX7L—MF)IEXRE 1
4 001123 Washer Ty v 5
5 000644 Spring Washer ATV T Ty 3
6 110045 Screw(M4-0.7 X 12) xRy 3
7 2100011 Cloth Plate Eccentric Bushing IxEyTvia 1
8 160001 Screw(M4-0.7 X 4) xRy 1
9 2100012 Collar{4 X 9 X 6mm) Hho— 1
10 003637 Screw(1/8-44 X 25) ERY 1
11 2150015 Cloth Plate Spring JHORTL—bhIR% 1
12 110012 Screw(M4-0.7 X 5) Ry 2
13 100001 Lock Nut Oy 2Z7Fvyhk 1
14 110031 Stop Screw(M4-0.7 X 12) Ay IRy 1
15 0020004 Oil Cap 1IN FrvT 1
16 0020005 O-ring(P28) ouvy 1
17 2100053 Top Cover EANR— 1
18 110016 Screw(M4-0.7 X 15) xRy 6
19 2150026 Top Cover Gasket EhHR—Ry x> 1
20 2100864 Oil Reservoir Gasket WYY 1
21 2151054 [2100863] Oil Reservoir W= 1
22 006816 Screw(1/4-24 x 8) 87 4
23 0032879 OilReservoirRubberCushion(Black) BhiR T L) 3
24 0033627 OilReservoirRubberCushion({Green) BRI L (%) 1
25
26 2100875 Oil Reservoir Positioning Bar R T EIERE 4
27 300004 Washer Ty 4
28 120017 Screw(M5-0.8 x 15) xRy 6
29 0020137 Drain Hole Seal Ky F 1
30 005075 Drain Hole Screw(3/8-24 x 8) HRFRY 1
31 ‘ ,
32 2151056 [2100004] Wind Guide Plate BZEPR 1
33 110013 Screw(M4-0.7 X 8) Exy 2
34 300043 Washer TyTy 2
35 2049401 Serial Number Plate WEIL—b 1
36 000726 Rivet 1EAgR 2
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MISCELLANEOUS COVERS(2)
L

HNR—BEFR(2)

2

RefNo Parts No. Description m A Amt.Req
1 2160014 [2150016] Side Cover P2 A 1
2 110013 Screw(M4-0.7 X 8) xRy 5
3 110013 [110001] Screw(M4-0.7 x 8)[M4-0.7 X 54] Exy 1
4 2150018 Eye Guard Holder TAH—RiR - 1
5 170032 Screw(M4-0.7 x ) Exy 1
6 000010 Conical Spring Washer mRRTy v 2
7 2150125 Eye Guard FAH—R 1
8 110076 Screw(M3-05 X 6) Fxry 2
9 000444 Washer Ty 2

10 2150023 Needle Bar Oil Defender sHEH=T 1
11 110012 Screw(M4-0.7 X 5) =7 4
12 2150024 Needle Bar Oil Seal g —IL 1
13 190015 Screw(M14-2 X 6) xRy 4
14 2150025 Logo Plate AIv—71& 1
15 110106 Screw(M4-0.7 X 8) IERY 2
16 390170 ‘AZF-G” Logo Mark AZF-GAI~N—7 1
17 390165 Brand Name Plate(68mm)(Green) IR (1) 1
18 390166 Brand Name Plate(83mm)(Green) SRR (1) 1
19 2100538 Front Cover Latch Spring BB H/—F v F/INR 1
20 0024446 Front Cover Hook HMEFAN—T v 1
21 001203 Screw(9/64-40 X 4.5) IRy 1
22 0020016 Front Cover Hinge Pin MEFAN—EYIEY 1
23 003637 Screw(1/8-44 x 2.5) IERY 2
24 2100024 Front Cover(Right) RIFEF73/8— 1
25 0024095 Front Cover Hinge Spring MEAFHNN—E Y INRX 1
26 2151055 [2100855] Front Cover Hinge A AHN—EVY 1
27 2100534 Chip Guard(Openable) PIEE R 1
28 110003 Screw(M3.5-0.6 X 6) xRy 2
29 2129420 Model Plate(Green) B XAR (%) 1
30 ————- Threading Chart(See the Table) HBVR(TRER) 1
31 2100856 Front Cover Latch MEEAHN=-ZvF 1
32 110054 Screw(M3-05 X 3.5) Exy 2
33 2120062 Rear Cover Support BAHNR—RTHE 1
34 110045 Screw(M4-0.7 X 12) xRy 1
35 2120055 Top Feed Dog Bar Rear Cover ExVaEgh/N\— 1
36 001123 Washer Tyv 2
37 2120141 Top Feed Dog Bar Oil Receiver, C. Set L34 &3H5Z 7 (1) 1
38 2120053 Top Feed Dog Bar Oil Receiver ExUBBZT 1
39 2120138 Oil Receiver Rubber(Large) HET T LK) 1
40 2120139 Oil Receiver Rubber(Small) ST T LN 1
41 2120098 Oil Receiver Fixing Plate SR IR 1
42 110045 [T10013] Screw(M4-0.7 x 12)}(M4-0.7 X 8) =7 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and

(1) AR 2 X DB AL (7 — VRIS, M

devices).

Parts No. Parts No.
Models Threading Chart Models Threading Chart
AZF8000G 390650 AZF8020G 390651
AZF8003G 390650 AZF8025G 390651
AZF8000G-2 390651 AZF8026G 390651
AZF8003G-12 390651

Eal)zsMoE { ZE W,
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MISCELLANEOUS COVERS(3)
]

HIN—BE%(3)

3

RefNo Parts No. Description m A Amt.Req
1 2120063 Feed Mechanism Cover =) EAIR— 1
2 2120588 Feed Mechanism Cover Gasket EY EANR=RyF 1
3 110048 Screw{M4-0.7 X 10) xRy 5
4 2100047 Rubber Cushion 1B XA () 1
5 2110027 O-ring(P52) ovuvy 1
6 2110026 Ball Bearing Holder CRFPYVIET 1
7 110013 Screw{M4-0.7 X 8) rExy 10
8 2100318 Fan Cover A TAC 1
9 110012 Screw(M4-0.7 X 5) Exy 2

10 150004 Screw(M4-0.7 X 6) xRy 1
11 2100961 Seal Plug S 2
12 2150022 Pushbutton Ty aiRyy 1
13 2100861 Oil Seal FA1IWT—IL 1
14 0033024 Retaining Ring ANy 7Yy 2
15 0068517 Pushbutton Spring Ty aRT VISR 1
16 330008 Seal Plug = 1
17 330000 Seal Plug B 1
18 2150017 Fabric Guide Plate MERR 1
19 110064 Screw(M4-0.7 X 8) xRy 2
20 2100918 Tail Cover Gasket BHNR=ICy x> 1
21 2100037 Tail Cover ®‘AHIN— 1
22 2150069 [0036518] Seal Plug B 1
23 2100873 Ball Bearing Housing NIy 1
24 2100874 Ball Bearing Housing Gasket INDIV TRy F 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3
26 0020218 Top Feed Shaft End Cap kY B 1
27 0020051 Seal Plaug B 1
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MISCELLANEOUS THREAD EYELETS
L

HERR

4

RefNo Parts No. Description m % Amt. Req
1 2160122 [2100063] Thread Guide Plate REAR 1
2 110013 Screw(M4-0.7 X 8) IERY 2
3 0024084 Thread Tension Spring Cap RBAFN\xF v v 7(L) 4
4 0024083 Tension Spring Bushing REBFF v hEYIEX 4
5 0024157 Lower Looper Thread Tension Spring TJ/L—/CRFATF/IR 1
6 0020118 Thread Tension Spring Retainer REATFINERF vy 7(F) 4
7 000178 Felt Zzlbb 4
8 0031111 Tension Disc REETM 8
9 000177 Felt Zzlbbh 4

10 190016 Tension Post(Short) RATFEGR) 4
11 0032962 Tension Disc Eyelet HRIAFERE 3
12 0032952 Upper Looper Thread Tension Spring _EJL—/CREEF/NF 1
13 0032971 Needle Thread Tension Spring HRETFIR 1
14 0024156 Needle Thread Tension Spring BHREETF/INR 1
15 2150116 Tension Disc Eyeletfor Needle Thread #RATARE 1
16 2150030 Oil Container SPy>Y 1
17 2150031 Oil Container Plug & 1
18 310105 Felt SP7xz )Lk 1
19 2150032 Felt Holder SP7xz/ILEBRI 1
20 110013 [110012] Screw(M4-0.7 X 8)[M4-0.7 X 8] Exy 1
21 2150124 Needle Thread Eyelet Holder ARSI ENET 1
22 110001 Screw(M4-0.7 X 5.4) xRy 3
23 2150115 Needle Thread Eyelet(Right) #HHRER) 1
24 006035 Screw(9/64-40 X 7) Exy 1
25 000644 Spring Washer A7U T Iy x 1
26 000322 Nut Fwhk 1
27 2150114 Needle Thread Eyelet(lLeft) #H4RE () 1
28 2160019 Needle Thread Pull-off e - 3Y) 1
29 110073 Screw(M4-0.7 X 7.5) xRy 1
30 000653 Knock Pin Sy IEY 1
31 2150111 Thread Retainer Plate Support AGAFR 1
32 2150112 Thread Retainer Plate WNEFm 1
33 2150132 [2150113] Thread Retainer Spring INERFIM/NR 1
34 170049 [1700486] Screw(M2-04 X 4)[M2-04 x 4] Ry 1
35 2150027 Looper Holder Cover W—IREHIN— 1
36 110009 Screw(M4-0.7 X 8) xRy 1
37 0093303 Looper Driving Shaft Oil Seal =8I —)L 1
38 2100229 Looper Holder Cover Spacer{Rubber) JL—/{BH/I—IAN—H 1
39 2150119 Looper Thread Eyelet(Left) IL—ICRE(E) 1
40 110035 Screw(M4-0.7 X 10) ExRY 3
41 2150123 Thread Eyelet Support FBEHR 1
42 2150120 Lower Looper Thread Eyelet TIL—ICkE 1
43 2150121 Upper Looper Thread Eyelet I —kiE 1
44 000014 Washer Tyy 2
45 110026 Screw(M3-05 X 6) xRy 2
46 0022215 Looper Thread Pipe HREIA T 2
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MISCELLANEOUS CRANKSHAFT & BUSHINGS

TR Ty aBE D

RefNo Parts No. Description m % Amt.Req
1 2150214 Machine Pulley SRV AL 1
2 160007 Screw(M6-1 X 6) Ry 5
3 2110181 Oil Cooling Fan BERNT 7 1
4 160001 Screw(M4-0.7 X 4) ExRY 5
5 2110184 Wave Washer BRIy v 1
6 2110183 Mechanical Oil Shield STy 1
7 3100131 [0093090] Crankshaft Ball Bearing(Right) R—=ILRT Y V7 (H) 1
8 2120026 Bearing Adapter RFPYTET 1
9 2150096 Oil Pump Driving Worm TA—LI 1

10 2150038 Crankshaft Bushing R7wa 1
11 2150100 Crankshaft IS TN 1
12 2100111 Crankshaft Counterweight NI VATIA b 1
13 110036 Screw(M3-0.5 X 6.5) xRy 2
14 160027 Screw(M3-05 X 3) ERY 5
15 2100872 Crankshaft Ball Bearing(Left) R—ILR7ZY VT (E) 1
16 2150039 Crankshaft Bushing WTva 1
17 ‘2120076 UpperKnifeDriving ShaftBushing(Right) EXXET v 1 (H) 1
18 2150043 UpperKnife - Feed BarDriving ShaftBushing EX 28 - U7 v 2 2
19 2100117 Upper Knife Driving Shaft Oil Seal EXZEA = 1
20 2150049 Needle Bar Driving ShaftBushing(Right) #t#&0 Z> 787 v ¥ 2 (hH) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #t%&7 Z > 787 v ¥ 1 (k) 1
22 003636 Cap Screw(5/16-32 X 3.5) ExY 1
23 000526 Gasket FASVE D% 1
24 2150040 Needle Bar Bushing(Upper) $HET w4 () 1
25 310109 Oil Wick SIS 1
26 2150041 Needle Bar Bushing(Lower) HET v a(T) ]
27 2150046 UpperLooperDrivingShaftBushing(Front) EJL—/SE7 w3 2. (30) 1
28 2150047 UpperLooperDrivingShaftBushing(Rear) L/L—/S87 v 3 1 () 1
29 2100272 Looper Driving Shaft Oil Seal —E@AC I —IL 1
30 2150044 LowerLooperDriving ShaftBushing(Front) T/L—/S#7 v 3 2 (50) 1
31 2150045 LowerLooperDriving ShaftBushing(Rear) FIL—/S8h 7w 2 2 (%) 1
32 2150042 Feed Bar Driving Shaft Bushing(Left) &UE 7w a1 (k) ]
33 2150069 Seal Plug = 1
34 2100098 Control Lever Shaft Bushing EURESLN—#T v 1
35 2150050 Needle Bar & Needle Bar Bushing, C.Set #t# - #7312 () 1
36 2100642 Needle Bar #ies 1
37 2120030 Top FeedDriving ConnectingRod Spacer EixU 0w RANR—1 1
38 2120074 Top Feed Shaft Bushing(Right) PRV ET v 2 (H) ]
39 2120075 Top Feed Shaft Bushing(Left) FEYEHT > a (k) 1
40 2120071 VerticalMotion&Rocker ShaftBushing(Right) LT - Bifg#h 7 v ¥ a(h) 2
41 2120073 Vertical Motion Shaft Bushing(Left) RV ET#WMT v a (k) 1.
42 0093303 Oil Seal F1I—=L 1
43 2120072 Top Feed Rocker Shaft Bushing(Left) XY RI&MT v a1 (k) 1
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NEEDLE BAR DRIVING MECHANISM sHEgeE 6
|
RefNo Parts No. Description M A Amt.Req
1 2110252 [2150105]  Needle Bar Driving Connecting Rod  ##&QOwv R 1
2 120049 Screw(M4-0.7 X 16) IERY 2
3 2100144 Needle Bar Driving Connecting Rod Pin #t&o > >o EY 1
4 160002 Screw(M4-0.7 X b) IRy 1
5 2100946 Needle Bar Driving Lever sHEY S VB 1
6 120006 Screw(M6-1 X 12) xRy 1
7 2100137 Collar(12 x 20 X 10mm) nZ— 1
8 160003 Screw(M5-0.8 x b) Ry 2
9 2150052 Needle Bar Crank Arm, C. Set BT ST (8) 1
10 2150053 Needle Bar Driving Shaft gHEIZ U 1
11 2100136 Needle Bar Crank Arm ey S>>y 1
12 300008 Washer A 1
13 140003 Screw(M6-1 X 18) Il 1
14 2100138 Needle Bar Connecting Link gEY o 1
15 2100176 [2100620] Needle Bar Connecting Link Pin )oY 2
16 310089 Oil Wick SRS 2
17 2150059 Needle Bar Connecting Bracket gHEEigF 1
18 110006 Screw(M35-0.6 X 10) xRy 1
19 160016 Screw(M4-0.7 X 4.5) kExy 2
20 2100642 Needle Bar o 1
21 2169102 Needle Clamp(Y) gk X 1
22 === Needle(System : DC X 27) #t 2
23 003637 Screw(1/8-44 X 25) j=) 2
24 2150057 Stitch Plate Support Stay, C. Set RIS B T () 1
25 2150058 Stitch Plate Support Stay R BT 1
26 000035 Roll Pin A—)ILE> 1
27 110009 Screw(M4-0.7 X 8) xRy 6
28 2100502 Stitch Plate Support(Rear) EHRET A (1) 1
29 110001 Screw(M4-0.7 X 5.4) ERY 1
30-1 2108004 Stitch Plate(Y5) #ik 1
30-2 2108005 Stitch Plate(Y6) #HIR 1
31 005345 Screw(11/64-40 X 8.3) xRy 2
32 2100145 Stitch Plate Support(Front) SHRERS & (71) 1
33 110011 Screw(M5-0.8 X 10) xRy 2
34 0032604 Rubber Cushion 1B X EE 1
35 2109200 Needle Guard(Front) #3524 (7l) 1
36 110002 Screw(M3-05 X 5) Exry 1
37 2150035 HR Unit, Complete Set HR £2& (18) 1
38 3100370 Tube Joint IR THRF ‘ 1
39 2100152 Qil Tube(70mm}) 83/ 81 Z(70mm) 1
40 310005 Oil Wick SHE 1
41 2100533 HR Felt Holder HRZzIL RS 1
42 310001 HR Felt HRZx Lk 1
43 2100535 HR Felt Holder Bracket, C. Set HR BX{<& (#8) 1
44 2100536 HR Felt Holder Bracket HR IS & ]
45 000393 Roll Pin a—)LEy 1
46 110013 Screw(M4-0.7 X 8) =87 1
47 320008 Fitting Stud(Short) BEWFRIL S (58) 1
48 000567 Seal Iy F 1
49 2150150 HR Unit Bracket HREEBA 1
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KNIFE DRIVING MECHANISM A X !
.|
RefNo Parts No. Description m % Amt.Reqg
1 2100160 Upper Knife Driving Connecting Rod LEXXOw R 1
2 120049 Screw(M4-0.7 X 16) xRy 2
3 2100173 Driving Lever Pin X 1
4 160002 Screw(M4-0.7 X 5) IRy 1
5 2100162 Upper Knife Driving Lever X R 1
6 120006 Screw(M6-1 x 12) Ry 1
7 2100161 Collar(10 X 19 X 9mm) H5— 1
8 160003 Screw(M5-0.8 X b) IExRY 2
9 2150060 Upper Knife Driving Shaft X X 1
10 2100165 Upper Knife Holder Positioner EXZRNTEY 1
11 2100164 Upper Knife Holder(Flat Type) EAZRILG(FE) 1
12 110035 Screw(M4-0.7 X 10) xRy 1
13 0020496 Upper Knife(Flat Type) EAR(F) 1
14
15 110062 Screw(M3.5-0.6 X 8) =7 1
16 0093864 Seal Plug B 1
17 2150020 Lower Knife Holder Spring Stop TARNRERZYT 1
18 110012 Screw(M4-0.7 x 5) xRy 3
19 2100174 Cloth Plate Rubber Cushion EEIL 1
20 2150019 Front Cover A/~ 1
21 110001 Screw(M4-0.7 X 5.4) xRy 2
22 2100009 Cloth Plate Spring Pin NREXZorEY 1
23 2150021 Lower Knife Holder Locking Plate TXRBEYIEX 1
24 0032919 Lower Knife Holder Spring TAINXK 1
25 2100166 Lower Knife Holder TAZE 1
26 110046 Screw(M5-0.8 X 12) = 1
27 000688 Guide Pin A REY 1
28 2100167 Lower Knife TAX 1
29 2100168 Lower Knife Clamp TXREFIT 1
30 140014 Screw(M4-0.7 X 8) =7 1
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PRESSER FOOT MECHANISM
-

TR

8

RefNo Parts No. Description m A Amt.Req
1 190088 [190080] Adjusting Screw(M10-0.75 X 30) RS 1
2 100073 Lock Nut Avo+wvhk 1
3 2150709 [2100181] Presser Spring IR 1
4 2150145 Presser Bar HIgE 1
5 2100580 Presser Arm Positioning Guide Pin BIREAEY 1
6 340050 [340044] Spring Pin A7V Ty 1
7 2160057 [2150146] Presser Arm Stop HIBX hwiR 1
8 110008 [110060] Screw{(M4-0.7 X 5)[M4-0.7 X 4.8] xRy 1
9 2160055 [2160023] Presser Foot Release Lever FBT 1

10 2160058 [2150148] Presser Foot Release Lever Spring S AN 1
11 170045 Screw(M4-0.7 x 5) Exy 1
12

13 2150154 [2100193] Presser Foot Lifter Lever BIET LI~ 1
14 000487 Wave Washer W Ty v 1
15 170047 Screw(M8-1.25 X 10) xRy 1
16 2150142 [2150138] Presser Foot Lifter Lever Stop BIETSLIN—X /IS 1
17 120010 Screw(M6-1 X 10) =37 ]
18 2100197 Presser Foot Lifter Lever Link BImsrLNR=-U>y 1
19 2100518 Presser Foot Shaft Collar BIgh>— 1
20 120017 Screw(M5-0.8 x 15) xRy 1
21 2160033 Intermediate Lever FHIEmL IN— 1
22 110065 Stop Screw(M4-0.7 X 12) ARy TIRY 1
23 100001 Lock Nut AvoFvyhk 1
24 2150139 Presser Foot Lifter Lever Spring BB LIN—/IN% 1
25 2160032 Presser Foot Shaft Bushing BIgTya 1
26 160007 Screw(M6-1 X 6) xRy 1
27 3100104 O-ring(P16) ouSs 1
28 2120045 Top Feed Dog Lifting Lever D7 hLIRN— 1
29 120017 Screw(M5-0.8 X 15) xRy 1
30 2160029 Presser Arm, Complete Set L R (4E) 1
31 2160031 Presser Foot Shaft BIm 1
32 2160030 Presser Arm BB 1
33 2100199 Presser Arm Hinge Pin BIfie>yEy 1
34 160001 Screw(M4-0.7 X 4) IR 1
35-1 2127240 Presser Foot, C. Set(Y5-10) () 1
35-2 2127241 Presser Foot, C. Set(Y6-10) HI(H) 1
36 2127003 Presser Foot Hinge HIeyy 1
37 004351 Screw(9/64-40 X 7) =3 1
38 2127000 Presser Foot Spring HI/Nx 1
39 003637 Screw(1/8-44 X 25) xRy 1
40-1 2127260 Presser Foot(Lower)(Y5-10) HI(T) 1
40-2 2127261 Presser Foot(Lower)(Y6-10) HI(T) 1
41 0026140 Presser Foot Hinge Pin BIeyyEy 1
42 0026142 Thread Chain Guide ERAMR 1
43 004237 Screw(3/32-56 X 2.6) ExRY 1
44 00202714 Thread Chain Cutting Knife FxAhYE 1
45 004097¢ Screw(3/32-56 x 4.2) IERY 1
46 21600594 Presser Foot Release Lever Stop FHETA LI 1
47 2160063¢ Presser Bar Guide Plate BIESA R 1
48 110023¢ Screw(M2-04 X 3.5) Exy 1
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TOP FEED MECHANISM(T1)
|

BV ERE)

9

RefNo Parts No. Description m % Amt.Req
1 2120027 Top Feed Driving Connecting Rod ExEJny R 1
2 120001 Screw(M4-0.7 X 14) Exy 2
3 2120028 Connecting Rod Pin BxEUnwvREY 1
4 330009 Seal Plug B 2
5 160007 Screw(M6-1 X 6) xRy 1
6 2120029 Top Feed Shaft Lever ik V) whE 1
7 120006 Screw(M6-1 X 12) Exy 1
8 0032646 Collar Ho7— 2
9 009604 Screw(11/64-40 x 55) Exy 4

10 2120031 Top Feed Shaft iV 1
11 000750 Seal Plug B 1
12 330008 Seal Plug B 1
13 2120002 Top Feed Rocker, Complete Set X BR(iE) 1
14 2120003 Top Feed Rocker 3=V B 1
15 120013 Screw(M6-1 X 15) Exy 2
16 2120004 Top Feed Regulating Slider A4 1
17 2120005 Slider Pin Adjusting Lever, C. Set AT FHRELI/IN—(8) 1
18 2120082 Top Feed Regulating Slider Pin AZA4TEY 1
19 160001 Screw(M4-0.7 X 14) kxy 3
20 2120007 Top Feed Shaft Lever Link ERxEUEEY >0 1
21 0026081 Link Pin Doy 1
22 0026413 Spacer AR 1
23 0026099 Top Feed Guide Block =D R-I: 3] 1
24 2120083 Spacer ANR—1F 1
25 0033024 Retaining Ring AbhyZUyo 1
26 2120006 Slider Pin Adjusting Lever AZATHREL IN— 1
27 120011 Screw(M6-1 X 18} xRy 1
28 2120008 Top Feed Rocker Shaft Lever L3k U TR EhiE 1
29 0033104 Coller Ho7— 1
30 005550 Screw(11/64-40 X 13.5) =) 1
31 2120032 Slider Pin Adjusting Lever Shaft A4 FHRE LN —8 1
32 2120009 Top Feed Rocker Shaft L3k U R 1
33 310046 Oil Wick(2.3 x 2.3 x 14mm) HIS 1
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TOP FEED MECHANISM(2)
C |

X UH#REQ2)

10

RefNo Parts No. Description m 4 Amt. Req
1 0093323 Collar(Right) HZ—(h) 1
2 0033104 Collar(Left) h7—(f) 1
3 005550 Screw(11/64-40 X 13.5) xRy 2
4 2120020 Vertical Motion Adjusting Lever, C. Set bx") FTEREIL /C—({8) 1
5 2120021 Vertical Motion Adjusting Lever kY ETERfIL /A~ 1
6 120013 Screw(M6-1 x 15) Exy 2
7 004106 Screw(9/64-40 X 6.,5) Ry 1
8 000533 Washer Ty v 1
9 0026075 Adjusting Lever Pin LTERELNN—EY 1
10 2120022 Vertical Motion Lever Link ETFLIR=V >y 1
11 0026081 Vertical Motion Lever Pin EFLR=EY 1
12 003637 Screw(1/8-44 X 2.5) IExy 5
13 2120023 Vertical Motion Lever EXEUETLIN- 1
14 2120019 Top Feed Vertical Motion Shaft LiEY E T 1
15 310047 Oil Wick(2.3 X 23 X 11.5mm) SHAE 2
16 0023234 Positioning Pin fIBERAEY 1
17 2120131 Top Feed Dog Bar, C. Set(2) ExEJVEFE2) 1
18 2120018 Vertical Motion Link EBEYETUVD 1
19 310069 Oil Wick(No. 2-210mm) SHS 1
20 000755 Pin SHSIEXAEY 1
21 310068 Oil Wick(No.2-120mm) SHE 1
22 0024302 Oil Wick Stay SHSRXZT 1
23 2120067 Oil Wick Holder SHSHT 1
24 110002 Screw(M3-05 x 5) jin= 87 1
25 2120130 Top Feed Dog Bar, C. Set(1) EXEVAFEET) 1
26 2120093 Top Feed Dog Bar Guide Lever EXRUEBTA R 1
27
28
29 2120095 Top Feed Dog Bar Guide Pin ERVEHFIREY 1
30 2120112 Top Feed Dog Bar Guide ERUBHAR 1
31 310054 Qil Wick(2.3 x 2.3 X 6mm) SEE 1
32 2120017 Press Bar Receiver INRZZT 1
33 2120132 Shield Support =)L R—k 1
34 110050 Screw(M3.5-0.6 X 4.5) Ji=7) 2
35 2120014 Top Feed Dog Bar BXUA 1
36 2120572 Top Feed Dog Bar Shield ERUABY—-I 2
37 310046 Oil Wick(2.3 X 2.3 X 14mm) SHE 1
38 0026418 Top Feed Dog Bar Connecting Pin ExUBEY 1
39 2120015 Top Feed Rocker Link LxEUHIRY >0 1
40 2120570 Top Feed Dog Bar Cover(Front), C. Set 3% U & H/\— (80} (4) 1

Ref. No 41 to 62

See the following page.
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TOP FEED MECHANISM(2)

b U (2)

10

RefNo Parts No. Description m % Amt.Req
41 2120136 Top Feed Dog Bar Cover(Front) &Y BHII8—(F 1
42 2120571 Top Feed Dog Bar Cover Rubber ExUBANR-TA 1
43 110012 Screw(M4-0.7 x 5) Exry 1
44 2160015 Top Feed Dog Bar Support(Right) BRUBYR— BB 1
45 110035 Screw(M4-0.7 X 10) ExyY 1
46 2160016 Top Feed Dog Bar Support(Left) XV AT R—-NE) ]
47 110004 Screw(M3.5-06 X 8) xRy 2
48 000687 Knock Pin Sy oy 1
49 2129078 Top Feed Dog(O4)(Diacut teeth) EERUEAVAY ) 1
50 2120037 Top Feed Dog Press Bar EEUERIE 1
51 2120038 Top Feed Dog Press Spring ERUBITIAR 1
52 100074 Lock Nut OvZ7r vk 1
53 190081 Adjusting Screw(M10-0.75 x 44) PREIRY 1
54 2160028 Top Feed Dog Bar Block txVa7avy 1
55 100001 Nut PV 1
56 140032 Screw(M4-0.7 X 22) Fxy 1
57 2160056 [2160024] Top Feed Dog Lift Link ExEUBSI Y 1
58 170041 Screw(M5-0.8 X 3.5) Ry 1
59 170048 Screw(M5-0.8 X 5) xRy 1
60 2160026 Top Feed Dog Lift Lever R U B e 1
61 2160027 Top Feed Dog Lift Shaft EXEUBT 1
62 009747 Screw(M4-0.7 X 10) IRy 1
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TOP FEED MECHANISM(3)
|
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11

RefNo Parts No. Description m A Amt.Req
1 2120035 Spring Hanger INRET 1
2 000665 Washer Ty 2
3 110013 Screw(M4-0.7 x 8) xRy 2
4 2120036 Top Feed Dog Lever Spring- B LIN=—NR 1
5 2120033 Top Feed Dog Lever ExEVLIN— 1
6 110009 Screw(M4-0.7 X 8) xRy 3
7 2120034 Top Feed Dog Graduation LX) BERR 1
8 000538 Washer A 2
9 110035 Screw(M4-0.7 X 10) xRy 2

10 190039 Screw(M4-0.7, M6-1 X 19) Exy 1
11 100029 Adjusting Nut BEIF Y b 1
12 000663 Washer Ty 1
13 100001 Lock Nut Avo+vhk 1
14 005049 Screw(M5-0.8 X 8) Exy 1
15 000554 Washer Ty Ty 1
16 0020350 Top Feed Dog Lever Stopper LIR—=R by 1
17 0026434 Lever Adjusting Box, C. Set LX—ERETA (1) 1
18 0026427 Lever Adjusting Box LIR—REH 1
19 0026430 ~ Lever Adjusting Block LI\ —FRENEY 1
20 0026428 Lever Adjusting Screw LIN—ERERY 1
21 0026438 Coller ho— 1
22 003637 Screw(1/8-44 X 2.5) xRy 3
23 0068206 O-ring(P4) ouvy 1
24 0026429 Adjusting Screw Supporting Plate PEI R Y X TR 1
25 004351 Screw(9/64-40 X 7) Exy 2
26 000280 Rubber Cushion P2AS A 2
27 2020048 Adjusting Knob Spring FAEHYT S NR . 1
28 0026431 Adjusting Knob MYV 1
29 110064 Screw(M4-0.7 X 8) XY 2

AZF8000G



12

AZF8000G



UPPER LOOPER DRIVING MECHANISM
)

EIL—INHERE

12

RefNo Parts No. Description m A& Amt.Req
1 2100900 Looper Driving Lever Connecting Rod Jb—/{Ow K 1
2 120049 Screw(M4-0.7 X 16) =) 4
3 2100088 Connecting Rod Swing-proof L 1EX 2
4 2160050 Upper Looper Driving Lever N —) i 1
5 120006 Screw(M6-1 X 12) =) 1
6 2150070 Looper Driving Shaft L —J e 1
7 2160051 Driving Shaft Thrust Ring RAZANYYYT 1
8 2150075 Driving Shaft Thrust Ring AZANYZY 1
9 2100161 Collar{10 X 19 X 9mm) ho— 1

10 160001 Screw(M4-07 X 4) xRy 2
11 2150130 Upper Looper Thread Pull-off B EAC -3 1
12 110009 Screw(M4-0.7 X 8) IRy 2
13 2150086 Upper Looper Bar Crank Arm, C. Set  EJL—I0 5> (18) 1
14 2150084 Upper Looper Bar Guide Bushing IW—IREARAAZ N 1
15 2100227 Upper Looper Bar Guide Cover I—IRERE 1
16 130001 Screw(M2.5-045 X 6) =7 1
17 110071 Screw(M2.5-045 X 6) IERY 1
18 2150091 Upper Looper Bar Guide, Complete Set JL—/XRA(38) 1
19 2101089 Upper Looper Bar Crank Arm Eiv—=ko5>0 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) =7 1
22 2100903 Upper Looper Bar Crank Arm Pin E—=nozvoEy 1
23 160002 Screw(M4-0.7 X b) IERY 1
24 310089 Oil Wick SIS 1
25 2150080 Upper Looper Bar J—IE 1
26 000629 Seal Plug = 1
27 2100892 Upper Looper Bar Guide J—IRERW 1
28 310065 Oiling Felt Zx)b 1
29 2129300 Upper Looper(for Needle Size #9~14) EJIL—/V(SHBEF #9~ 14 ) 1
30 210009 Screw(1/8-44 x 3.2) xRy 1
31 000779 Standard Pin BEYY 1
32 120013 Screw(M6-1 X 15) IERY 2
33. 2100854 UpperlLooperSupplementaryThreadEyelet EJL— /B RE 1
34 2150117 Lower Looper Thread Pull-off TIL—ICRigY 1
35 000014 Washer Ty 1
36 110002 Screw{M3-0.5 X 5) i 1
37 2150079 Upper Looper Bar, C. Set JL—/#E () 1
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LOWER LOOPER DRIVING MECHANISM
L

TIL— /I HskE

13

RefNo Parts No. Description m % Amt.Req
1 2100215 Looper Driving Lever Connecting Rod JL—/SOw R 1
2 120049 Screw(M4-0.7 X 16) xRy 4
3 2100088 Connecting Rod Swing-proof RLIEX 1
4 2150076 Lower Looper Driving Lever TIL—/ g 1
5 120006 Screw(M6-1 X 12) xRy 1
6 2100902 Driving Shaft Thrust Ring AZART L~k 1
7 2100161 Collar(10 x 19 X 9mm) hZ7— 1
8 160003 Screw(M5-0.8 x 5) Xy 3
9 2100219 Looper Driving Shaft JL—JCEh 1

10 2100211 Lower Looper Holder Arm TIL—IRE 1
11 300008 Washer A o 1
12 140002 Screw(M6-1 X 14) Exy 1
13 2150118 Thread Pull-off TIL—IRERERY 1
14 110009 Screw(M4-0.7 X 8) it 1
15 2109347 Lower Looper TIL—X 1
16 2109201 Needle Guard(Rear) FRT (1) 1
17 110036 Screw(M3-05 X 6.5) kExy 1
18 180014 Screwed Pin(M3-05 X 4.5) vy 1
19 300106 & Conical Spring Washer MARRTy v 1
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FEED DRIVING CONTROL MECHANISM
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RefNo Parts No. Description m % Amt. Req
1 2150064 Main Feed Bar Lever Bx LIN— 1
2 120006 Screw(M6-1 X 12) xRy 4
3 2100251 Main Feed Bar Lever Pin BEYLII—EY 1
4 300000 Washer Tyy 3
5 100002 Nut Ty 1
6 000669 Washer Tyv 2
7 2150075 Thrust Plate RAZANTL—hk 1
8 0095027 Retaining Ring AbhwIZV2T 1
9 2100248 Main Feed Bar Connection BEVY D 1

10 2100249 Connection Bushing BEUYUY I Tyva 1
11 140001 Screw(M5-0.5 X 12) xRy 1
12 2100266 Feed Bar, Complete Set BIX U A (1R) 1
13 2100242 Main Feed Bar BEUA 1
14 2100241 Differential Feed Bar BEYU A 1
15 2100243 Differential Feed Bar Connection UYL 1
16 2100244 Connection Bushing YUYy I Twa 1
17 140000 Screw(M5-0.5 X 15.5) 1ERrY 1
18 2150065 Feed Bar Driving Shaft PN i 1
19 2150066 Feed Bar Driving Shaft Lever B’ 1
20 2100288 Connecting Rod Pin EUOYREY 1
21 160007 Screw(M6-1 X 6) =S 1
22 2100671 Differential Rocker, Complete Set BIEY Be(hE) ]
23 2100672 Differential Rocker B B 1
24 2100673 Differential Regulating Slider A4 1
25 2100674 Differential Regulating Slider Cap AoATE 1
26 110033 Screw(M3-05 X 6) Exry 2
27 2100269 Differential Lever(Right), C. Set EELN—E) () 1
28 2100252 Slider Link ARZATV T 1
29 0068202 Retaining Ring Ay ZUvy 1
30 2100253 Slider Link Pin RSAFTUoEY 1
31 2100262 Differential Lever(Right) ZELIN—(A) 1
32 2100267 Collar(10 X 17 X 8mm) hZ— 1
33 160001 Screw(M4-0.7 X 4) kxry 2
34 000630 Spring Pin A7V 7y 1
35 2100256 Differential Lever Spring EHL /=R 1
36 0020538 O-ring(P7) ouyy 1
37 2100263 Differential Lever(Left) ZEL/IN—(E) 1
38 000528 Washer Ty 1
39 000561 Conical Spring Washer MIRRTy v 1
40 100000 Adjusting Nut REF b 1
41 190001 Adjusting Screw(M6-1x11,56,M4.5-05x4) SBEI=RY 1
42 2100271 Differential Feed Graduation =) BEER 1
43 110016 Screw(M4-0.7 X 15) Exy 2
44 0020350 Differential Lever Stop EEILIS—Z My 2
45 110017 Screw(M5-0.8 X 8) xy 2
46 2100257 Adjusting Screw VA P 1
47 2100264 Adjusting Block VR &S 1
48 2100259 Adjusting Block Spring FIv AT IRF 1
49 0034293 Retaining Ring ANy TZUYY 1
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FEED DRIVING MECHANISM e IR Y 15
|
RefNo Parts No. Description m % Amt. Req
1 2100865 Feed Bar Guide Support EUBAA RYR—K 1
2 110064 Screw(M4-0.7 x 8) Exy 4
3 110004 Screw(M3.5-0.6 X 8) xRy 6
4 2100866 Feed Bar Shield(Front) FEUEHEY—ILED 1
5 2100867 Feed Bar Shield(Rear) EUABY—=ILEE) 1
6 2100869 Feed Bar Shield Guide EUAY—ILACR 1
7 2100870 Feed Bar Guide EUBAIR 2
8 2100868 Feed Bar Shield(Upper) EUABY—IL(L) 1
9 2150063 Feed Bar Guide Bushing BUBHARTva 1
10 160007 Screw(M6-1 X 6) Ry 1
11 2100602 Feed Bar Block(Rear) Shaft RN ()3 1
12 160001 Screw(M4-0.7 X 4) xRy 1
13 2100283 Feed Bar Block(Rear) AR ) 1
14 2100281 Feed Bar Block(Rear) Lid AR (%)= 1
15 130002 Screw(M3-05 % 6) xRy 1
16 2100280 Feed Bar Block(Front) y=Eal )] 1
17 2100284 Eccentric Pin Holder EUIFEYEVRAE 1
18 0020401 Feed Dog Eccentric Pin EVIFxEVEY 1
19 2100277 Feed Dog Eccentric EVIFEY 1
20 2100278 Roller Bearing ——RIRFYT 1
21 2100275 Feed Dog Driving Connecting Rod EUOy R 1
22 2100276 Feed Dog Regulating Eccentric RYRSMTH Y 1
23 180002 Screw(M3-05 X 4) Exy 2
24 110070 Screw(M3-05 X 6.3) IERY 1
25 2100289 Feed Dog Regulating Plate Spring RUBHTL— MR 1
26 0023473 Feed Dog Regulating Plate HUBEESHZL— b~ 1
27 2100279 Feed Dog Regulating Gear EYREIX T 1
28 180003 Screw(M5-0.8 X 8) Exy 1
29 160003 Screw(M5-0.8 X 5) xRy 3
30-1 2109005 Differential Feed Dog(Y5) By 1
30-2 2108009 Differential Feed Dog(Y6) Bk Y 1
31 2109006 Main Feed Dog B 1
32 2109067 Aucxiliary Feed Dog JoxY 1
33 110026 Screw(M3-0.5 X 6) xRy 1
34 2150067 Connecting Rod Cover EUOw RAIN— 1
35 130003 Screw(M4-0.7 X 7.3) IRy 2
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LUBRICATING MECHANISM
|
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16

RefNo Parts No. Description m . A Amt.Req
1 2100935 Oil Pump, Complete Set R 7 (#8) 1
2 2100363 Worm Wheel DA =LA =)L 1
3 160001 Screw(M4-0.7 X 4) kExry 4
4 120049 [110016] Screw(M4-0.7 X 16)[M4-0.7 X 15] 1ERY 2
5
6 000567 Seal AR 1
7 2150201 Oil Tube, Complete Set &/ 7(18) 1
8 3100370 Oil Tube Fitting One Way End ROERE 6
9 0031831 Oil Tube Clamp HRE 9

10 2150206 Oil Tube(4.6 X 6.4 x 220mm) =D AT g 1
11 320008 Oil Tube Fitting Stud(M6-1) ERFARIL b 2
12 2100958 Suction Tube; C. Set AJRA 7 (#8) 1
13 3100371 Oil Tube Fitting Two Way WOE#RF 1
14 2100369 Oil Tube(4.6 X 6.4 X 36.5mm) NI A 1
15 2100957 Oil Filter RIBAE 1
16 2100926 Suction Pipe(Upper), C. Set RS 7(E) () 1
17 2100927 Suction Tube(4 X 6 X 18mm) W AIA T 1
18 2100928 Suction Tube(2.5 X 4 X 60mm) WAL T 1
19 2100929 Suction Pipe(Upper) WA 7(L) 1
20 310073 Felt Zxlb 1
21 2150202 Oil Tube, Complete Set /S 7 (38) 1
22 2150207 Oil Tube(4.6 X 6.4 X 315mm) FEn A g 1
23 320009 Oil Tube Fitting Stud(Long)(M6-1) BEHRFRILNER) 1
24 2150710 [2150095] Oil Pressure Regulating Valve, C. Set  FAEF(H) 1
25 2150713 [2150094] Oil Pressure Regulating Valve HBEFR 2
26 0080503 Oil Pressure Regulating Ball RER—ILF 1
27 0030748 Guide Pin H1REY 1
28 2150102 [2150097] Spring JAS-3 1
29 006861 Adjusting Screw(1/4-40 x 5) ARy 1
30 000419 Nut +v bk 1
31 3100060 QOil Filter Cap AANTANIFrvvT 1
32 110045 Screw(M4-0.7 X 12) xRy 3
33 3100061 O-ring(P42) oYy 1
34 3100345 Oil Filter AALINT 1 LY 1
35 3100329 Filter Housing FAALNT 1 LT F 1
36 2160035 Oil Tube, C. Set 638/ 7 (40) 1
37 2160040 Oil Tube(4.6 X 6.4 X 150mm) == A 1
38

39 2100896 Oil Pipe, C. Set F A1 7 ($H) 1
40 2100895 Oil Pipe FAIWIRAT 1
41 000456 Seal Plug 55 2
42 310090 QOil Wick SHAS 1
43 2100032 Oil Sight Gauge AANT = 1
44 0020538 O-ring(P7) ouvy 1
45 110053 Screw(M6-1 X 8) xRy 3
46 2160045 Oil Pipe, C. Set A1 7 (#8) 1
47 2160046 Oil Pipe AALNWIRAT 1
48 310081 Oil Wick SHA 1
49 320012 [320010] Oil Tube Fitting Stud(1/4-40) BEHEFRIL S 3
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17

RefNo Parts No. Description m A Amt.Req

1 2100385 Upper Knife Holder EXZARILGY (M) 1

2 0020491 Upper Knife EAX 1

3 2101435 Upper Knife Clamp EXXBT 1

4 2100354 Upper Knife Chip Guard VIR 1

5 140012 Screw(M4-0.7 X 18.5) IERY 1

6 2100349 Upper Knife Clamp Plate EAZBIRT 1

7 2100353 Upper Knife Stop EXRRA R 1

8 110038 Screw(M25-045 X 4.5) Exy 1

9 000665 Washer A 1
10 2127099 Presser Foot, Complete Set(0O4) I (4E) 1
11 2127004 Presser Foot Hinge Hreyvy 1
12 004351 Screw(9/64-40 X 7) xRy 1
13 2127001 Presser Foot Spring BIx 1
14 003637 Screw(1/8-44 X 2.5) xRy 1
15 2127069 Presser Foot(Lower)(04) HI(T) 1
16 0026140 Presser Foot Hinge Pin HreyyEy 1
17 2100050 Cloth Plate J0OX7L—h 1
18 2150211 Cloth Plate{Lower) JOX7L—MTF) 1
19 2100052 Rubber Cushion TJHARTL— NT)EARE 1
20 2108000 Stitch Plate(O4) #iR 1
21 2109000 Differential Feed Dog B Y 1
22 2109001 Main Feed Dog ®BxY 1
23 2101027 Blind Hemming Guide, C. Set 1BSIEA(HR) 1
24 2101026 Overhanging Guide Hinge, C. Set EH ) 1
25 0034867 Hemming Positioner ¥E5 | 1EAET 1
26 005036 Screw(1/8-44 X 56) xRy 2
27 000533 Washer Tyv 1
28 007006 Screw(9/64-40 X 4) xRy 1
29 2101021 Blind-Hemming Edge Guide, C. Set BEIIER A (KH) 1
30 2101020 Blind-Hemming Edge Guide FESIEHRE 1
31 009624 Screw(1/8-44 X 5.3) xRy 1
32 0022445 Swing-out Lever RATTINLIN— 1
33 004150 Screw(11/64-40 x 5.2) xRy 1
34 000172 Conical Spring Washer VA SYRVEVE 1
35 000334 Nut vk 1
36 0022446 Overhanging Guide Hinge Stop EFERX M v 1
37 001331 [001330] Screw(9/64-40 x 3.8)[9/64-40 x 3.8] 1ExI 1
38 0022447 Swing-out Lever Holder RA VT 7N LIN=EIE 1
39 0022448 Swing-out Lever Stop RAYTFINLIR=Z MR 1
40 0022435 Edge Guide Positioning Pin EREE L 2

Ref. No 41 to 53

See the following page.
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EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8000G
'

BAZRUCHYTEFIERS R

17

RefNo Parts No. Description m A Amt.Req
41 0022436 Positioning Pin Holder Spring EREEE Y HI/NX 2
42 001225 Screw(1/8-44 x 2.8) Ry 1
43 001196 Screw(1/8-44 X 6) ERY 3
44 2101022 Edge Guide Adjusting Holder #E5IREmA 1
45 004106 Screw(9/64-40 x 6.5) E=xy 2
46 007619 Screw(9/64-40 x 6.3) xRy 1
47 0022443 Adjusting Screw Guide Piece BEIRV AR 1
48 006444 Adjusting Screw(1/8-44 X 129} REnRY 1
49 0022444 Edge Guide Adjusting Holder Cover #E3|3REIAE 1
50 110047 Screw(M4-0.7 X 10) Ry 2
51 0060297 Pin gy 1
52 2129012 Top Feed Dog(Diacut teeth) ExrEYFT1VAY ) 1
53 2129076 Top Feed Dog(for -10)(Diacut teeth) ExXY1I0OB(FIVHy N 1
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AZF8003G-10 EXCLUSIVE PARTS y7EFLERABSE 18
|
RefNo Parts No. Description m A Amt.Req
1 2127245 Presser Foot, C. Set{04-10) FI(R) 1
2 2127003 Presser Foot Hinge Iy 1
3 004351 Screw(9/64-40 X 7) IERY 1
4 2127000 Presser Foot Spring FINE 1
5 003637 Screw(1/8-44 X 25) xRy 1
6 2127265 Presser Foot{Lower)(04-10) HI(T) 1
7 0026140 Presser Foot Hinge Pin HIEYIEY 1
8 0026142 Thread Chain Guide ERAAR 1
9 004237 Screw(3/32-56 X 2.6) kExy 1
10 2108003 Stitch Plate(04) &k 1
11 0060297 Pin (=% 1

AZF8000G
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AZF8025G-10 EXCLUSIVE PARTS v7EFLERERE 19
|
RefNo Parts No. Description m % Amt.Req
1 0024130 Tape Guide(Upper) F=7H4 R(k) 1
2 110012 Screw(M4-0.7 X 5) xy 2
3 2129080 Top Feed Dog{Diacut teeth) EXU(F1rvhy N 1
4-1 2127230 Presser Foot, C. Set(Y5-10) 3T (4) 1
4-2 2127231 & Presser Foot, C. Set(Y6-10) I 1
5 2127003 Presser Foot Hinge Wreyy 1
6 004351 Screw(9/64-40 X 7) = 1
7 2127000 Presser Foot Spring BINRX 1
8 003637 Screw(1/8-44 x 25) Exy 1
9-1 2127280 Presser Foot(Lower)(Y5-10) HWI(T) 1
- 9-2 2127281 & Presser Foot(Lower)(Y6-10) HWI(T) 1
10 0026140 Presser Foot Hinge Pin Hibe>ItEy 1
11 0026366 Presser Foot Tape Guide BIF—T7HAR 1
12 004237 Screw(3/32-56 x 2.6) xRy 2
13 0026142 Thread Chain Guide FRACAR 1
14 2127232 Presser Foot, C. Set(X4-10) T (#H) 1
15 2127282 Presser Foot(Lower)(X4-10) HI(T) 1
16 2169101 Needle Clamp(X) gtk X 1
17 2108006 Stitch Plate(X4) gtk 1
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AZF8026G-Yb, Y6
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33-3
33-4
33-5
33-6
33-7
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35 EXTRA PARTS
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AZF8026G EXCLUSIVE PARTS
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20

RefNo Parts No. Description m A Amt.Req

1 0026239 Folder Support, C. Set EAEUT A (18) 1

2 0026242 Vertical Adjusting Plate T ERER 1
3 0026243 Folder Supporting Plate ERITIR 1
4 0026241 Rateral Adjusting Plate ERBER 1
5 0026240 Swing-out Lever AAVTFIELIN— 1
6 000172 Conical Spring Washer mIRRTy ¥ 1
7 004150 Screw(11/64-40 x 5.2) xRy 1
8 000334 Nut +v bk 1

9 0022447 Swing-out Lever Holder AA T TN LIN—E{TA 1
10 0022448 Swing-out Lever Stop AAVTTIRLIR—=Z kR 1
11 005036 Screw(1/8-44 X 5.6) Ry 1
12 0022435 Folder Postitoning Pin EHREEEY 2
13 0022436 Folder Positioning Pin Holder Spring EHERE VIR 2
14 001227 Screw(1/8-44 x 3.8) Exy 2
15 001331 Screw(9/64-40 X 3.8) Exy 6
16 110047 Screw(M4-0.7 X 10} xRy 2
17 0022981 Tape Guide Stay Shaft T—7 1 RETESE 1
18 110009 Screw(M4-0.7 X 8) xRy 1
19 0022963 Tape Guide Stay T—7HARET 1
20 003638 Screw(11/64-40 X 4) xRy 2
21 0022982 Tape Guide F=THAAR 1
. 22-1 2127088 _ Presser Foot, C. Set(Y5) I (3E) 1
22-2 2127089 Presser Foot, C. Set(Y6) T (48) 1
23 2127003 Presser Foot Hinge Hreyy 1
24 004351 Screw(8/64-40 X 7) xRy 1
25 2127000 Presser Foot Spring I Nx 1
26 003637 Screw(1/8-44 x 25) xRy 1
27-1 2127058 Presser Foot(Lower)(Y5) HI(F) 1
27-2 2127059 Presser Foot(Lower)(Y6) HI(T) 1
28 0026140 Presser Foot Hinge Pin WIbyIEY 1
29 0026142 Presser Foot Chain Shield ZEHRBPT 1
30 004237 Screw(3/32-56 X 2.6) it 3% 1
31 2129009 Top Feed Dog(Diacut teeth) BEUFIVAY ) 1
32-1 2108020 Stitch Plate(Y5) #HIR 1
32-2 2108021 Stitch Plate(Y6) #iR 1
33-1 0026198 Folder(for Light Materials)(16mm) ER(EYR) 1
33-2 0026225 Folder(for Light Materials)(18mm) ERGEYR) 1
33-3 0026237 Folder(for Light Materials)(20mm) ER(EYA) 1
33-4 0026227 Folder(for Light Materials){(22mm) EREYR) 1
33-5 0026199 Folder(for Heavy Materials)(16mm) EE(EYR) 1
33-6 0026226 Folder(for Heavy Materials)(18mm) EE(EYA) 1
33-7 0026236 Folder(for Heavy Materials) (20mm) EE (EHFA) 1
33-8 0026228 Folder(for Heavy Materials)(22mm) ER(EYE) 1
34 001331 Screw(9/64-40 X 3.8) ExyY 2
35 0026238 Piping Tape Folder, C. Set A EVTF—TERME) 1
36 0026246 Piping Tape Folder Support ERDGE 1
37 0026251 Piping Tape Guide Plate T—TH1 R 1
38 0026250 Edge Guide(Upper) YFER(L) 1
39 001331 Screw(9/64-40 X 3.8) =87 4
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AZF8026G-Y5-10, Y6-10

1

\
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33-4
33-5
33-6
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35 EXTRA PARéi
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& AZF8026G-10 EXCLUSIVE PARTS
|

Y 7ETILERES

21

RefNo Parts No. Description m A Amt. Req
1 0026239 Folder Support, C. Set ERIT & (1) 1
2 0026242 Vertical Adjusting Plate L+ TERER 1
3 0026243 Folder Supporting Plate ERENfI R 1
4 0026241 Rateral Adjusting Plate EAREIR 1
5 0026240 Swing-out Lever AAVTT I ML~ 1
6 000172 Conical Spring Washer IR Ty v 1
7 004150 Screw(11/64-40 X 5.2) IERY 1
8 000334 Nut Fw bk 1
9 0022447 Swing-out Lever Holder ZA VT TN LIN—BIE 1
10 0022448 Swing-out Lever Stop AAVTTFINLIN=A kv X 1
11 005036 Screw(1/8-44 X 5.6) Exy 1
12 0022435 Folder Positioning Pin EREEELE Y 2
13 0022436 Folder Positioning Pin Holder Spring EREE LRI/ 2
14 001227 Screw(1/8-44 X 3.8) Exy 2
15 001331 Screw(9/64-40 x 3.8) li=87% 6
16 110047 Screw(M4-0.7 X 10) =87 2
17 0022981 Tape Guide Stay Shaft T—=T7HA4 R TS EH 1
18 110009 Screw(M4-0.7 X 8) ExRY 1
19 0022963 Tape Guide Stay T—T7HARXL 1
20 003638 Screw(11/64-40 X 4) xRy 2
21 0022982 Tape Guide T—7hA1R 1
22-1 2167005 Presser Foot, C. Set(Y5) HI{E) 1
22-2 2167006 Presser Foot, C. Set(Y6) HI(4) 1
23 2127003 Presser Foot Hinge BIeyy 1
24 004351 Screw(9/64-40 X 7) ExRY 1
25 2127000 Presser Foot Spring HITINE 1
26 003637 Screw(1/8-44 x 2.5) Ry 1
27-1 2167026 Presser Foot(Lower)(Y5) FI(T) 1
27-2 2167030 Presser Foot(Lower)(Y6) HHI(T) 1
28 0026140 Presser Foot Hinge Pin Breyyey 1
29 0026142 Presser Foot Chain Shield ERET 1
30 004237 Screw(3/32-56 X 2.6} IExRY 1 -
31
32-1 2108020 Stitch Plate(Y5) IR 1
32-2 2108021 Stitch Plate(Y6) #HiR 1
33-1 0026198 Folder(for Light Materials){16mm) ERCEYH) 1
33-2 0026225 Folder(for Light Materials}(18mm) EFCEYA) 1
33-3 0026237 Folder(for Light Materials)(20mm) ERCEYR) 1
33-4 0026227 Folder(for Light Materials}{(22mm) EHRCEYR) 1
33-5 0026199 Folder(for Heavy Materials)(16mm) ER(EYR) 1
33-6 0026226 Folder(for Heavy Materials) (18mm) EH(EY ) 1
33-7 0026236 Folder(for Heavy Materials) (20mm) ER(EYR) 1
33-8 0026228 Folder(for Heavy Materials)(22mm) ER(BEYA) 1
34 001331 Screw(9/64-40 x 3.8) xRy 2
35 0026238 Piping Tape Folder, C. Set KA T TF—TERH) 1
36 0026246 Piping Tape Folder Support ERBAE 1
37 0026251 Piping Tape Guide Plate F—7H1 Rk 1
38 - 0026250 Edge Guide(Upper) HTFER(L) 1
39 001331 Screw(9/64-40 X 3.8) Ry 4
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K2 DEVICE
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K2 DEVICE K2 %i& 22
|
RefNo Parts No. Description m Amt. Req
1 2169900 K2 Device, Complete Set K2 &ZiE () 1
2 2121000 Suction Pipe, Complete Set AT (H8) 1
3 2111051 Suction Pipe BA E AR 1
4 310017 Oil Wick(No.2-300mm) SHE 1
5 000755 Oil Wick Pin IEXEY 1
6 2121001 Suction Pipe Cover BoAE A /N— 1
7 004237 Screw(3/32-56 X 2.6) xRy 1
8 004404 Screw(3/32-56 x 5.1) Exy 2
9 2111055 Upper Trimming Knife R 1
10 004131 Screw(1/8-44 X 6) Exy 1
11 004139 Screw(3/32-56 X 3) Exy 2
12 2111059 Lower Trimming Knife Holder Pin TAXFEY 1
13 2111056 Lower Trimming Knife TR 1
14 004236 Screw(3/32-56 X 4.2) =87 1
15 2111057 Lower Trimming Knife Driving Plate ~ TFHEEIR 1
16 2111062 Spring Sleeve TANRRKRY =T 1
17 2111061 Lower Trimming Knife Pushing Spring THEZ/(x 1
18 2111066 Spring Protect Washer THARXR Ty % 1
19 2111060 Washer WA 1
20 2111067 Air Shield Rubber FREIBS1E T L 1
21 007623 Screw(9/64-40 X 5.3) =37 2
22 2111058 Lower Trimming Knife Guide Support THAHA REGA 1
23 110068 Screw(M4-0.7 x 8) ExyY 1
24 2101011 Lower Trimming Knife Guide TRAAR 1
25 270001 Screw(1/8-44 x 3) Exy 1
26 0021451 Suction Power Control, C. Set &5 HEEE ) 1
27 0021457 Suction Power Control Tube(Inner) &5 DS 1
28 0021456 Suction Power Control Tube 5| IREE 1
29 001892 Screw(1/8-44 x 2.9) xRS 1
30 0021450 Nylon Hose 5| Fa2—7 1
31 2101059 Cloth Plate Spacer JAORTL—hFAR—1 1
32 110042 Screw(M3.5-06 X 4) =7 2

33 2151000 Suction Pipe Support A B & 1
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C DEVICE
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C DEVICE CxE 23
|
RefNo Parts No. Description m % Amt.Req
1 2109932 C Device, Complete Set CEE(GR) 1
2 0033939 Hose Band(1/4 inch) IR—=ZANRV R(1/41>F) 1
3 1094011 Hose Nipple(PT1/8 x 8) R—X=w 7 1
4 1097000 Regulator(AR2000-01BG) L¥al—% 1
5 009960 Screw(M5-0.8 X 16) ExRY 2
6 000669 Washer Tyv 4
7 000600 Spring Washer A7V Ty vy 2
8 000009 Nut PAAN 2
9 1097001 Regulator Support L#*a L —¥EfIR 1
10 006905 Wood Screw(¢ 5.1 x 20) RRY 2
11 0010263 Connector(EC6-PT1/8) x4 1
12 1096000 Nylon Hose(4 X 6 X 2000mm) FAOYIR—A 1
13 1298000 Air Valve, Complete Set IF7/INILT ) 1
14 0033938 Collar(6.4 x 13 x 9mm) I7IVTREBINR I T — 1
15 005040 Screw(11/64-40 X 85) xRy 5
16 0033937 Return Spring IF7INILTREBR 1
17 0033936 Air Valve Holder IFZINLTERGE 1
18 0033935 Air Valve Stop IFINIWT ARy 1
19 000334 Nut Fv bk 1
20 - 005505 Adjusting Screw(11/64-40 X 16) EE S 1
21 1090133 TAC Valve, C. Set TAC VLT (38) 1
22 0010052 TAC Valve TACXILT 1
23 000623 Gasket VASR 2
24 0010112 Joint(l-4) LS 2
25 0010290 Connector(EFC6-PT1/8) ®F 1
26 0010310 Venturi Tube RYFaUE 1
27 0033940 Hose Band(3/8 inch) IR—ZANRVRB/B81VF) 2
28 1096004 Vinyl Hose(12 X 18 X 1500mm) E=Z—Jlik—X 1
29 1096005 Vinyl Hose(12 X 18 X 500mmy) E-—-JILik—X 1
30 0011987 UL Clamp Uo7 3
31 009814 Wood Screw(¢ 3.1 X 20) ARY 3
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B3 DEVICE
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B3 DEVICE for AZF8003G-04-10, 8020G-X4-10

RefNo Parts No. Description m A Amt. Req
1 2109907 B3 Device, C. Set B3 &=E(#8) 1
2 2101133 Back Tack Cutting Unit =R B () 1
3 2101134 Thread Chain Cutting Knife Holder A E 1
4 0023184 Thread Chain Cutting Knife A 1
5 0023169 Thread Chain Cutting Knife Holder Spacer AEfIHA AR—14 1
6 003637 Screw(1/8-44 x 25) LRy 2
7 004205 Screw(11/64-40 X 18) Ry 1
8 0024308 Thread Chain Holder T 1
9-1 0023182 Thread Chain Holder Spring(Standard) ZEERIRT ) VR (%) 1
9-2 0033711 Thread Chain Holder Spring(with Stronger Pressure) ZE5R1 L) VR (JRREHLY) 1
10 000361 Adjusting Nut FRBI/IRBHF v ~ 2
11 000535 Washer Ty 1
12 110044 Screw(M3.5-06 X 14) IERY 1
13 2101050 Cloth Plate JO0X7L—k 1
14 0036905 Synchronizer Positioning Pin Ryyvargy 1
15 110009 Screw(M4-0.7 X 8) xRy 1
16 0081848 [0022837] Synchronizer Cushion RIYareEyoviay 1
17 2127245 & Presser Foot, C. Set(04-10) WI(E) 1
18 2127003 Presser Foot Hinge i 1
19 004351 Screw(9/64-40 X 7) xS 1
20 2127000 Presser Foot Spring BINRx 1
21 003637 Screw(1/8-44 x 2.5) Exy 1
22 2127265 & Presser Foot(Lower)(04-10) HI(T) 1
23 0026140 Presser Foot Hinge Pin HIbvIEY 1
24 0026142 Thread Chain Guide FRAAR 1
25 004237 Screw(3/32-56 X 1.7) b=y 1
26 2108008 & Stitch Plate(04) #HiR 1
27 2109010 & Differential Feed Dog Elipe, 1
28 2109011 & Main Feed Dog _ &xxY 1
29 2127247 Presser Foot, C. Set(X4-10) HI(E) 1
30 2127267 Presser Foot(Lower)(X4-10) HI(T) 1
31 0060297 Pin ey 1
32 2108013 Stitch Plate(X4) gk 1
33 2109015 Differential Feed Dog HIEY 1
34 2109016 Main Feed Dog B 1
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CH20 DEVICE(1) for AZF8000G-04
|

CH20 &i& (1)

25

RefNo Parts No. Description m A Amt.Req
1 0023714 Device Supporting Plate EERIR 1
2 009150 Screw(11/64-40 X 11) ExRY 1
3 0023726 Device Holder Base RENME 1
4 0023750 Device Holder Base Fixing Spring Plate Bt AEE/ VK 1
5 0023763 Supplementary Fixing Spring Plate #HBh/ W% 1
6 004353 Screw(9/64-40 X 7) xRy 4
7 0023715 Solenoid Holder Fixing Spring Plate VL /- REf{BEE/NF 1
8 0023769 Fixing Spring EREEEERE/ R 1
9 000533 Washer Ty 1

10 001175 Screw(9/64-40 X 8} IERY 1
11 005589 Screw(1/4-40 X 14.5) xRy 1
12 000621 Conical Spring Washer IR Ty v 2
13 0023725 Solenoid Holder VL /4 REfFA 1
14 000613 Washer Ty 1
15 000306 Nut PAVAN 1
16 001333 Stop Screw(3/32-56 X 3.9) ARy TIRY 1
17 0026470 Rotary Solenoid Cover A—%YUYL /A RAINR=- 1
18 005000 Screw(9/64-40 X 5.7) ExXY 2
19 0011190 Rotary Solenoid(Large) A—-% UYL /A R(K) 1
20 005550 Screw(11/64-40 x 13.5) ExRY 1
21 0036111 Hemming Guide Interlocking Lever EREH L IN— 1
22 0036132 Retaining Ring AbhwTFUry 1
23 0094491 Cord Clamp(¢ 3.4-2N) d—-RKo527 1
24 0023711 Guide Pin A1 REY 1
25 004358 Screw(9/64-40 X 5.6) Exy 4
26 005585 Adjusting Screw(11/64-40 x 10) RETRY 1
27 001049 Sticker U —7 1
28 0023723 Guide Collar A RAZ— 1
29 003638 Screw(11/64-40 X 4) WExy 1
30 0023717 Solenoid Holder Cover VL /A RBRAH/I— 1
31 000322 Lock Nut Ay o7Fwhk 3
32 001326 Positioning Screw(9/64-40 x 7.5) IBRARY 1
33 0063612 Cord Clamp(¢ 6.8-4N) dA—-KkoZv7 2
34 0023722 Solenoid Supporting Plate YL/ REIR 1
35 004406 Screw(11/64-40 X 8) IERY 2
36 0011191 Rotary Solenoid(Small) O—%YYL/ARuN 1
37 007606 Adjusting Screw(9/64-40 X 20) HEIRY 2
38 000014 Washer A 2
39 000002 Spring Washer RV T Ty vy 2
40 000012 Nut(M3) PAR N 2

Ref. No 41 to 58

See the following page.
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CH20 DEVICE(1)
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CH20 DEVICE(1) for AZF8000G-04
|

CH20 &i&(1)

25

RefNo Parts No. Description m % Amt. Req
41 0023718 Edge Guide Interlocking Lever AZA4RERLIN— 1
42 005038 Screw(11/64-40 x 8) Exy 1
43 0023712 Edge Guide Interlocking Plate AT REFREER 1
44 005588 Screw(11/64-40 X 2.1} xRy 1
45 0023713 Edge Guide Holding Shaft ER AT 1
46 0023700 Hemming Guide Interlocking Shaft EFEFETH 1
47 009931 Screw(11/64-40 x 26) Exy 2
48 000550 Fiber Cushion BHIRZ 7 1IN 4
49 0023779 Cushion(Vinyl) YL /M RIw gy 2
50 000010 Conical Spring Washer LIIPACSVRAVEYE 4 4
51 0020538 Rubber Cushion BHIR T L 2
52 000334 Nut +v bk 2
53 110065 Screw(M4-0.7 X 12) xRy 3
54 280000 Screwed Pin(11/64-40 x 12) By 1
55 2110327 Adjusting Lever e L J— 1
56 160001 Screw(M4-0.7 X 4) xRy 2
57 2101038 Adjusting Screw Guide PERI AR 1
58 0060248 Cord Clamp(¢ 5.3-3N) dI—ROS>27 1
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CH20 DEVICE(2)
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CH20 DEVICE(2) for AZF8000G-04
]

CH20 &i&(2)

26

RefNo Parts No. Description m A Amt. Req
1-1 2101391 Blind-Hemming Guide, C. Set(for25mm) E# (18) 1
1-2 0023740 Blind-HemmingGuide,C.Set(for35mm)(Extra) £ () (35T &) 1
2-1 2101390 Blind-Hemming Guide TR 1
2-2 0023739 Blind-Hemming Guide(Extra) EREER) 1
3-1 2101393 Hemming Positioner #B5I1ERRENA 1
3-2 0023741 Hemming Positioner(Extra) B3R A (T m) 1
4 004236 Screw(3/32-56 x 4.2) Exy 1
5 005036 Screw(1/8-44 X 5.6) Exy 2
6 0023744 Hemming Guide Bracket, C. Set EFAEA () 1
7 000335 Lock Nut OvoFrvyhk 1
8 006820 Adjusting Screw(9/64-40 x 12.3) RERY 1
9 0036161 Anti-shock Rubber EREE TL 1

10 001202 Screw(9/64-40 X 6.6) xRy 1
11 003637 Screw(1/8-44 X 2.5) xRy 3
12 1200182 Side Seam Detector Unit IR—JLIC(HE) 1
13

14 005588 Screw(11/64-40 X 2.1) xRy 1
15 0023747 Blind-Hemming Edge Guide, C. Set EHRE(HE) 1
16 0023724 Blind-Hemming Edge Guide ERE 1
17 0023707 Slide Edge Guide A1 RER 1
18 0023705 Slide Edge Guide Holder AZ71RERZT 1
19 007609 Screw(9/64-40 X 9) =7 2
20 0023708 Sensor AT 1
21 0023737 Slide Edge Guide Pressing Spring A7 RERREVINF 1
22 005000 Screw(9/64-40 X 5.7) xRy 1
23 0023709 Collar(2 X 5 X 5mm) no— 1
24 004237 Screw(3/32-56 X 2.6) Exy 2
25 0023710 Sensor Spring BAIFRY IR 1
26 0023756 Magnet Unit N7y () 1
27 001613 Screw(3/32-56 X 4.5) Exy 2
28 2101394 IC Positioner, Complete Set IC SAEI A (4H) 1
29 2101395 IC Positioner IC EREA 1
30 005591 Adjusting Screw(1/8-44 X 6.2) AR 1
31

32 0023703 Raterally Sliding Plate EBAZA Rix 1
33 004440 Screw(11/64-40 X 8.3) xRy 2
34 0023767 HemmingPositioner{forLightMaterials) #&5 [{gsRE7 A GE45) 1
35 0023768 Spacer(for Light Materials) EHAR—1 (B4 8) 1
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CH20 DEVICE(3)
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CH20 DEVICE(3) for AZF8000G-04
|

CH20 &i&(3)

27

RefNo Parts No. Description m A Amt.Req
1 1200006 Presser Foot Switch Unit I A~y F() 1
2 110013 Screw(M4-0.7 X 8) [I=87 3
3 0023734 Magnet for Presser Foot Switch NTxRY N 1
4 004353 Screw(9/64-40 X 7) xRy 2
5 0023720 Switch Plate Spacer AA Y FIRAR— 1
6 2121021 Switch Plate A1 FiR 1
7 005587 Screw(9/64-40 x 8.6) WERY 1
8 005512 Guide Screw(11/64-40 X 3) 1A RRY 1
9 2151013 [2101040] Presser Foot Lifter Lever WIBTLIN— 1
10 2111011 Oil Cooling Fan Magnet Unit TR M) 1
11 1200095 Rotation Detector Unit IR—IL IC(#E) 1
12 2101124 Cord Bushing dA—R7Twya 1
13-1 0011943 Power Cord(for 100 Voltage) ERI— K100V A) 1
13-2 0011944 Power Cord(for 200 Voltage) EIRI— {200V A) 1
13-3 0011945 Power Cord(for 220 Voltage) EBIRO— R {220V A) 1
13-4 0011946 Power Cord(for 380 Voltage) TR — R (380V H) 1
14 0011709 Control Box Stay BIER Y 7 R AF « 4
15 006905 Wood Screw(¢ 5.1 X 20) KRRy 10
16 0011180 Control Box, Complete Set HIfEEEE (40) 1
17 0011182 Control Board CH HIfEIER 1
18 0011974 Voltage Regulator EBEIC 1
19 0011183 Power Board CH ERER 1
20 0011192 Knee Switch, Complete Set BRR Ay F(#8) 1
21 0092232 Knee Switch Holder Ay FEUTIR 1
22 0011189 Knee Switch B vF 1
23 300031 Washer Tyy 4
24 300033 Spring Washer RV Ty v 2
25 100038 Wing Nut Favrvh 2
26 0035722 Cord Bushing J—RT7wya 1
27 2151012 Tension Disc Eyelet Support FOERHR 1
28 110106 Screw(M4-0.7 X 8) Xy 2
29 004265 Tension Post(Short) RATEGE) 2
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SC10 DEVICE
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€ SC10 DEVICE SC10%E 28

RefNo Parts No. Description m 4 Amt.Req
1 2151067 Lint Removal Pipe EEIR1T 1
2 2151066 Pipe Clamp A TEE/INY R 2
3 110094 Screw(M4-0.7 X 6) XY 2
4 2151059 Blowing Hole Screen W 2 OR 1
5 2151057 Wind Guide Plate(Front) BZEAMRED) 1
6 110001 Screw(M4-0.7 X 54) Exy 2
7 2151058 Air Deflector BRI 1
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EXTRA PARTS(1) for Small Type Presser Foot(/NEUfT)

AZF8003G-03, 04, 05

AZF8020G-Y5, Y6

AZF8020G-X4, X5

14-1
14-2

AZFB8000G



@ EXTRA PARTS(1) BEEBR (1) 29
|
RefNo Parts No. Description m 2 Amt. Req
1-1 2127250 Presser Foot, C. Set(03) HI(H8) 1
1-2 2127251 Presser Foot, C. Set(04) HI(H) 1
1-3 2127252 Presser Foot, C. Set(05) HI(H) 1
2 2127291 Presser Foot Hinge Breyy 1
3 004351 Screw(9/64-40 X 7) xRy 1
4 2127290 Presser Foot Spring HINE 1
5 003637 Screw(1/8-44 X 25) kExy 1
6-1 2127270 Presser Foot(Lower}(03) HI(T) 1
6-2 2127271 Presser Foot(Lower)(04) HI(T) 1
6-3 2127272 Presser Foot(Lower)(O5) HIT(TF) 1
7 0026140 Presser Foot Hinge Pin HIbEYIEY 1
8 0026142 Presser Foot Chain Shield EHRIET 1
9 004237 Screw(3/32-56 X 2.6) xR 1
10 2129094 Top Feed Dog Y 1
11-1 2127253 Presser Foot, C. Set(Y5) () 1
11-2 2127254 Presser Foot, C. Set(Y6) FRIT(5E) ]
12-1 2127273 Presser Foot(lLower)(Y5) HWI(F) 1
12-2 2127274 Presser Foot(Lower)(Y86) HI(F) 1
13 2129095 Top Feed Dog Y 1
14-1 2127255 Presser Foot, C. Set(X4) I () 1
14-2 2127256 Presser Foor, C. Set(X5) T () 1
15-1 2127275 Presser Foot(Lower)(X4) BI(T) 1
15-2 2127276 Presser Foot(Lower)(X5) HI(T) 1
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EXTRA PARTS(2)

AZF8025G-Y5-10 for Inserting Reinforce Tape (REVTF—TF 1)

AZF8003G-10, AZF8020G-10(P=1.25) AZF8003G-10, AZF8020G-10(P=1.25)
for Angle Type (fi A X ) for Flat Type ((EX X FA)

AZF8000G
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xR (2)
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RefNo Parts No. Description m A Amt.Req
1 0026367 Presser Foot, C. Set(Y5) I () 1
2 0026139 Presser Foot Hinge BIeyy 1
3 004351 Screw(9/64-40 X 7) IERY 1
4 0026141 Presser Foot Spring BINR 1
5 003637 Screw(1/8-44 x 2.5) xRy 1
6 0026365 Presser Foot(Lower)(Y5) HI(F) 1
7 0026140 Presser Foot Hinge Pin |IEIEY 1
8 0026142 Presser Foot Chain Shield EHRET 1
9 004237 Screw(3/32-56 X 2.6) xRy 1

10 0026366 Presser Foot Tape Guide WIF—7H1CK 1
11 004237 Screw(3/32-56 x 2.6) E=xRY 2
12 0026364 Adjusting Tape Guide F—HREACR 1
13 2129081 Top Feed Dog £xY 1
14 2127258 Presser Foot, C. Set(Y5) FI(A) 1
15 2127291 Presser Foot Hinge HMTE>y 1
16 2127290 Presser Foot Spring HI/NR 1
17 2127257 Presser Foot(Lower)(Y5) HI(T) 1
18 2129095 Top Feed Dog Ll 1
19 2129077 Top Feed Dog(P=1.25) 23] 1
20 2129079 Top Feed Dog(P=1.25) LxEl 1
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Semi—-submerged Only

= . S—11 ' 22 QS?
12 &—12 21 23
EXTRA PARTS EXTRA PARTS

26
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MICELLANEOUS SUPPORTING BOARD
C |

27 IR B R

31

RefNo Parts No. Description m % Amt.Req
1 2150212 Belt Cover NIV A= 1
2 110015 Screw(M4-0.7 x 25) Exy 2
3 2150213 Supplementary Belt Cover AL NBh A IN— 1
4 110013 Screw(M4-0.7 x 8) Ry 2
5 2100339 Supporting Board RTIR 1
6 000070 Hanging Nut mUFy K~ 4
7 009861 Hanging Bolt(Semi-submerged only) HB UM (#EXDMH) 4
8 2101450 Spacer{15mm) RTRANR—1F 4
9 2101451 Spacer(5mm)(See the below) ZHTRAR—(TLERB) 4

10 0020064 Supporting Board Rubber Cushion RTRITLEE 8
11 000162 Washer(Semi-submerged) Ty (L) 4
11 000162 Washer(Full-submerged) Ty () 20
12 000016 Nut(Semi-submerged) F v MESTR) 8
12 000016 Nut(Full-submerged) +v MEEK) 20
13 2100375 Chute(Upper) Support T2 — ME)EUTIR 1
14 005624 Screw(M4-0.7 X 10) Exy 4
15 2100337 Chute(Upper) Y a—k(Lk) 1
16 2100338 Chute(Lower) ¥ a—MTF) 1
17 009864 Hanging Bolt(Full-submerged only) BURILNEERXNDOH) 4
18 009871 Bolt(Full-submerged only) R NEEXDH) 4
19 0020057 Supporting Board Connector(Full-submerged only) 27 iR TE(£LND #) 2
20 0020045 Supporting Board Sleeve(Full-submerged only} 1R YU — F (£ D &) 2
21 2100336 Supplementary Chute Cover > a—MNEBAR— ]
22 000538 Washer AR 1
23 140011 Wing Bolt(M4-0.7 X 6) Fa IRk 1
24 2100374 Chip Receiver(Semi-submerged only) VYIBZ 7 (¥LR0 &) 1
25 350007 Wood Screw(¢ 3.5 X 16) KRRy 2
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 RZ{#) 1
27 0020077 Idler Support 74 BZEHR 1
28 009992 Screw(M4-0.7 x 10) Exy 2
29 0020076 Idler F1RZ 1
30 009995 Screw(M3-05 X 5) =% 2
31 2160018 & Timming Gauge GAZTy - 1

Note : Not necessary when the thickness of Table is 45mm.
) F— 7NV DEZ45mmoD & F I FE,

AZF8000G
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THREAD STAND

A4
<t
op

W
N

RefNo Parts No. Description m A Amt. Req
1-1 9620693 Thread Stand, C. Set(3 Spools Type) RIZAGE) (3 ARA) ]
1-2 9620694 Thread Stand, C. Set(4 Spools Type) RIZAGE)(4 A4%H) 1
2 9620631 Column Cap A7 L% vy 7 1
3 9620670 Column Pipe(Upper) AS LA F(L) 1
4 9620689 Thread Guide Holder(Large) 41 RRILT(KR) 1
5 911002 Screw(M4-0.7 x 20) xRy i
6 911001 Screw(M4-0.7 X 12) Exy 3
7 910001 Nut Fwhk 4
8 9620673 Column Pipe Connector A5 LIS THF 1
9 911006 Screw(M5-0.8 X 13) kExy 2

10 910000 Nut PARN S 5(6)
11 9620675 Column Pipe(Lower) AZ L1 7(F) 1
12 - 930052 Washer Tyvy 1
13 930053 Spring Washer A7V T Ty v 1
14 910003 Nut(M16-1.5) Fv bk 1
15 9620702 Thread Hanger(2 Spools Type) ALy R\ 2E%RA) 4
16 9620703 Thread Hanger(3 Spools Type) ALy RNAYABARA) 2
17 9620700 Thread Eyelet 71Lwvhk 3(4)
18 9620688 Thread Hanger Holder ALy RNAYHHAF 2(4)
19 911060 Screw(M6-1 X 15) xRy 2(4)
20 9620691 Thread Guide Arm A1 R7—4A 1
21 9620690 Thread Guide Holder(Small) HA RKRILET (N 1
22 9620663 Thread Guide(3 Spools Type) Ly RAA RBAARA) 1
23 9620678 Spool Cushion AT=NTvay 3(4)
24 9620679 Spool Pin A7) 3(4)
25 9620680 Spool Mat A7=NLI v bk 3(4)
26 9620681 Spool Seat Disc Zom 3(4)
27 930055 Spring Washer A7V T Ty Iy 3(4)
28 9620665 Thread Guide(5 Spools Type) ALy RAAC RBEALKRA) 1

AZF8000G
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WARNING LABEL E&H 55XV

LABEL Parts No. Description
I mE L
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
e
A E B
B ERD TIFDET Do
TRREEREEDOUT N
- 390143 HEEESNIL
BEEEETBHT L. RFIRS
BRZY>THS, &
iﬁb\l \E)"‘bﬁmﬁ@\
RRYPRABETIH L.
s=rwal C07 - ERTA L2
BAL 9 F et o4,
ADANGR| ST
- = Go DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power BsrEo A
supply and wait BREFESANIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145 '
T—AINIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EERAARRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
gAfJJT;Iid?I‘ THEESNIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

EOH SRS A
=1 IJJ:I]./I,§\7’\) L




LIST of MAIN SPARE PARTS
(EEfBmY A R)



AZF8000G class LIST of MAIN SPARE PARTS(XEHS " Z k)

Main Parts|Needle Presser Presser Presser Presser
Clamp Foot, Foot Foot Foot
C. Set Hinge _ |Sering (Lower)

Models §11E A T (#R) I D I/ BI(F)
AZF8020G-Y5-10(/K2) 2169102 2127240 2127003 2127000 2127260
AZF8020G-Y6-10(/K2) " 2127241 " " 2127261
AZF8000G—-04(CH20) 2169102 2127099 2127004 2127001 2127069
AZF8003G-04-10(K2) 2169102 2127245 2127003 2127000 2127265
AZF8003G-04-10/B3 " " " " "

AZF8020G-X4-10/B3 2169101 2127247 2127003 2127000 2127267
AZF8025G-Y5-10 2169102 2127230 2127003 2127000 2127280
AZF8025G-Y6-10 " 2127231 1" " 2127281
AZF8025G—X4-10 2169101 2127232 " " 2127282
AZF8026G-Y5 2169102 2127088 2127003 2127000 2127058
AZF8026G-Y5-10 " 2167005 ” n 2167026
AZF8026G-Y6 " 2127089 " " 2127059




Stitch Differential Main Auxiliary Top Upper Lower
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
#11R HI:EY #®x) /INMEY %Y EJL—/8 TL—i%
2108004 2109005 2109006 2109067 2129078 2129300 2109347
2108005 2109009 " " " 17 "
2108000 2109000 2109001 2109067 2129012 2129300 2109347
2108003 2109005 2109006 2109067 2129078 2129300 2109347
2108008 2109010 2109011 " » 1" " "
2108013 2109015 2109016 2109067 2129078 2129300 2109347
2108004 2109005 2109006 2109067 2129080 2129300 2109347
2108005 2109009 " " ” " "
2108006 2109005 " I " 17 "
2108020 2109005 2109006 2109067 2129009 2129300 2109347
/4 " 14 1/ 2129078 1/ "
2108021 2109009 " 1" 2129009 " "
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INDEX
AZF8000G Page =1
Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

000002 25 39 000600 23 7 003637 8 39
000009 23 8 000613 25 14 003637 10 12
000010 2 6 000621 25 12 003637 11 22
000010 25 50 000623 23 23 003637 17 14
000012 25 40 000629 12 26 003637 18 5
000014 4 44 000644 1 5 003637 19 8
000014 12 35 000644 4 25 003637 20 26
000014 25 38 000653 4 30 003637 21 26
000016 31 12 000663 11 12 003637 24 6
000016 31 12 000665 11 2 003637 24 21
000035 6 26 000665 17 9 003637 26 11
000070 31 6 000669 14 6 003637 29 5
000162 31 11 000669 23 6 003637 30 b5
000162 31 11 000687 10 48 003638 20 20
000172 17 34 000688 7 27 003638 21 20
000172 20 6 000690 14 34 003638 25 29
000172 21 6 000726 1 36

000177 4 9 000750 9 11 004097 8 45
000178 4 7 000755 10 .20 004106 10 7
000280 11 26 000755 22 5 004106 17 45
000306 25 15 000779 12 31 004131 22 10
000322 4 26 004139 22 11
000322 25 31 001049 25 27 004150 17 33
000334 17 35 001123 1 4 004150 20 7
000334 20 8 001123 2 36 004150 21 7
000334 21 8 001175 25 10 004205 24 7
000334 23 19 001196 17 43 004236 22 14
000334 25 b2 001202 26 10 004236 26 4
000335 26 7 001203 2 21 004237 8 43
000361 24 10 001225 17 42 004237 18 9
000393 6 45 001227 20 14 004237 19 12
000419 16 30 001227 21 14 004237 20 30
000444 2 9 001326 25 32 004237 21 30
000456 16 41 001331 17 37 004237 22 7
000487 8 14 001331 20 15 004237 24 25
000526 5 23 001331 20 34 004237 26 24
000528 14 38 001331 20 39 004237 29 9
000533 10 8 001331 21 15 004237 30 9
000533 17 27 001331 21 34 004237 30 11
000533 25 9 001331 21 39 004265 27 29
000535 24 11 001333 25 16 004351 8 37
000538 11 8 001613 26 27 004351 11 25
000538 31 22 001892 22 29 004351 17 12
000550 25 48 004351 18 3
000554 11T 15 003636 5 22 004351 19 6
000561 14 39 003637 1 10 004351 20 24
000567 6 48 003637 2 23 004351 21 24
000567 16 5] 003637 6 23 004351 24 19



INDEX

AZF8000G Page =2
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
004351 29 3 009604 9 9 0020350 14 44
004351 30 3 009624 17 31 0020401 15 18
004353 25 6 009747 10 62 0020491 17 2
004353 27 4 009814 23 31 0020496 7 13
004358 25 25 009861 31 7 0020538 14 36
004404 22 8 009864 31 17 0020538 16 44
004406 25 35 009871 31 18 0020538 25 51
004440 26 33 009931 25 47
0093960 23 5 0021450 22 30
005000 25 18 009992 31 28 0021451 22 26
005000 26 22 009995 31 30 0021456 22 28
005036 17 26 0021457 22 27
005036 20 11 0010052 23 22
005036 21 11 0010112 23 24 0022215 4 46
005036 26 5 0010263 23 11 0022435 17 40
005038 25 42 0010290 23 25 0022435 20 12
005040 23 15 0010310 23 26 0022435 21 12
005049 11 14 0022436 17 41
005075 1 30 0011180 27 16 0022436 20 13
005345 6 31 0011182 27 17 0022436 21 13
005505 23 20 0011183 27 19 0022443 17 47
005512 27 8 0011189 27 22 0022444 17 49
005550 9 30 0011190 25 19 0022445 17 32
005550 10 3 0011191 25 36 0022446 17 36
005550 25 20 0011192 27 20 0022447 17 38
005585 25 26 0011709 27 14 0022447 20 9
005587 27 7 0011943 27 13-1 0022447 21 9
005588 25 44 0011944 2713-2 0022448 17 39
005588 26 14 0011945 27 13-3 0022448 20 10
005589 25 11 0011946 2713-4 0022448 21 10
005591 26 30 0011974 27 18 0022963 20 19
005624 31 14 0011987 23 30 0022963 21 19
0022981 20 17
006035 4 24 0020004 1 15 0022981 21 17
006444 17 48 0020005 1 16 0022982 20 21
006816 1 22 0020016 2 22 0022982 21 21
006820 26 8 0020045 31 20
006861 16 29 0020051 3 27 0023169 24 5
006905 23 10 0020057 31 19 0023182 24 9-1
006905 27 15 0020064 31 10 0023184 24 4
0020076 31 29 0023234 10 16
007006 17 28 0020077 31 27 0023473 15 26
007606 25 37 0020078 31 26 0023700 25 46
007609 26 19 0020118 4 6 0023703 26 32
007619 17 46 0020137 1 29 0023705 26 18
007623 22 21 0020218 3 26 0023707 26 17
0020271 8 44 0023708 26 20
009150 25 2 0020350 11 16 0023709 26 23
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Parts No. PageNo. RefNo. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

0023710 26 25 0026140 20 28 0026366 19 11
0023711 25 24 0026140 24 23 0026366 30 10
0023712 25 43 0026140 29 7 0026367 30 1
0023713 25 45 0026140 30 7 0026413 9 22
0023714 25 1 0026141 30 4 0026418 10 38
0023715 25 7 0026142 8 42 0026427 11 18
0023717 25 30 0026142 18 8 0026428 11 20
0023718 25 41 0026142 19 13 0026429 11 24
0023720 27 5 0026142 20 29 0026430 117 19
0023722 25 34 0026142 21 29 0026431 11 28
0023723 25 28 0026142 24 24 0026434 11 17
0023724 26 16 0026142 29 8 0026438 11 21
0023725 25 13 0026142 30 8 0026470 25 17
0023726 25 3 0026198 2033-1
0023734 27 3 0026199 2033-5 0030748 16 27
0023737 26 21 0026199 21335
0023739 26 2-2 0026225 2033-2 0031111 4 8
0023740 26 1-2 0026225 2133-2 0031831 16 9
0023741 26 3-2 0026226 2033-6
0023744 26 © 0026226 2133-6 0032604 6 34
0023747 26 15 0026227 2033-4 0032646 9 8
0023750 25 4 0026227 2133-4 0032879 1 23
0023756 26 26 0026228 2033-8 0032919 7 24
0023763 25 5 0026228 2133-8 0032952 4 12
0023767 26 34 0026236 2033-7 0032962 4 11
0023768 26 35 0026236 2133-7 0032971 4 13
0023769 25 8 0026237 2033-3
0023779 25 49 0026237 2133-3 0033024 3 14
0026238 20 35 0033024 9 25
0024083 4 4 0026238 21 35 0033104 9 29
0024084 4 3 0026239 20 1 0033104 10 2
0024095 2 25 0026239 2] ] 0033627 1 24
0024130 19 1 0026240 20 5 0033711 - 24 9-2
0024156 4 14 0026240 21 5 0033935 23 18
0024157 4 5 0026241 20 4 0033936 23 17
0024302 10 22 0026241 21 4 0033937 23 16
0024308 24 8 0026242 20 2 0033938 23 14
0024446 2 20 0026242 2] 2 0033939 23 2
0026243 20 3 0033940 23 27
0026075 10 9 0026243 21 3
0026081 9 21 0026246 20 36 0034293 14 49
0026081 10 11 0026246 21 36 0034867 17 25
0026099 9 23 0026250 20 38
0026132 30 2 0026250 21 38 0035722 27 26
0026140 8 41 0026251 20 37
0026140 17 16 0026251 21 37 0036111 25 21
0026140 18 7 0026364 30 12 0036132 25 22
0026140 129 10 0026365 30 6 0036161 26 9
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Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight(g)
0036905 24 14 110004 15 3 110045 2 42
110006 6 18 110045 16 32
0060248 25 58 110008 8 8 110046 7 26
0060297 17 51 110009 4 36 110047 17 50
0060297 18 11 110009 6 27 110047 20 16
0060297 24 31 110009 11 6 110047 21 16
110009 12 12 110048 3 3
0063612 25 33 110009 13 14 110050 10 34
110009 20 18 110053 16 45
0068202 14 29 110009 21 18 110054 2 32
0068206 11 23 110009 24 15 110062 7 15
0068517 3 15 110011 6 33 110064 3 19
110012 1 12 110064 11 29
0080503 16 26 110012 2 11 110064 15 2
110012 3 9 110065 8 22
0081848 24 16 110012 7 18 110065 25 53
110012 10 43 110068 22 23
0092232 27 21 110012 19 2 110070 15 24
110013 1 33 110071 12 17
0023303 4 37 110013 2 2 110073 4 29
0093303 5 42 110013 2 3 110076 2 8
0093323 10 1 110013 3 7 110094 28 3
0093864 7 16 110013 4 2 110106 2 15
' 110013 4 20 110106 27 28
0094491 25 23 110013 6 46
110013 11 3 120001 9 2
0095027 14 8 110013 27 2 120006 5] 6
110013 31 4 120006 7 6
100000 14 40 110015 31 2 120006 9 7
100001 1 13 110016 1 18 120006 12 5
100001 8 23 110016 14 43 120006 13 5
100001 10 55 110017 14 45 120006 14 2
100001 117 13 110023 8 48 120010 8 17
100002 14 5 1100286 4 45 120011 9 27
100029 11 11 110026 15 33 120013 9 15
100038 27 25 110031 1 14 120013 10 6
100073 8 2 110033 14 26 120013 12 32 :
100074 10 52 110035 4 40 120017 1 28
110035 7 12 120017 8 20
110001 4 22 110035 10 45 120017 8 29
110001 6 29 110035 11 9 120049 6 2
110001 7 21 110036 5 13 120049 7 2
110001 28 6 110036 13 17 120049 12 2
110002 6 36 110038 17 8 120049 13 2
110002 10 24 110042 22 32 120049 16 4
110002 12 36 110044 24 12
110003 2 28 110045 1 6 130001 12 16

110004 10 47 110045

N

34 130002 15 15
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Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
130003 3 25 180014 13 18 330000 3 17
130003 15 35 330008 3 16
190001 14 41 330008 9 12
140000 14 17 190015 2 13 330009 9 4
140001 14 11 190016 4 10
140002 13 12 190039 11 10 340050 8 6
140003 6 13 190081 10 53
140004 12 21 190088 8 1 350007 31 25
140011 31 23
140012 17 5 210009 12 30 390165 2 17
140014 7 30 390166 2 18
140032 10 56 270001 22 25 390170 2 16
150004 3 10 280000 25 b4 910000 32 10
910001 32 7
160001 1 8 300000 14 4 910003 32 14
160001 5 4 300004 1 27
160001 8 34 300008 6 12 911001 32 6
160001 9 19 300008 12 20 911002 32 b
160001 12 10 300008 13 11 911006 32 9
160001 14 33 300031 27 23 911060 32 19
160001 15 12 300033 27 24
160001 16 3 300043 1 34 930052 32 12
160001 25 56 300106 13 19 930053 32 13
160002 6 4 930055 32 27
160002 7 4 310001 6 42
160002 12 23 310005 6 40 1090133 23 21
160003 6 8 310017 22 4
160003 7 8 310046 9 33 1094011 23 3
160003 13 8 310046 10 37
160003 15 29 310047 10 15 1096000 23 12
160007 5 2 310054 10 31 1096004 23 28
160007 8 26 310065 12 28 1096005 23 29
160007 9 5 310068 10 21
160007 14 21 310069 10 19 1097000 23 4
160007 15 10 310073 16 20 1097001 23 9
160016 6 19 310081 16 48
160027 5 14 310089 6 16 1200006 27 ]
310089 12 24 1200095 27 11
170032 2 5 310090 16 42 1200182 26 12
170041 10 58 310105 4 18
170045 8 11 310109 5 25 1298000 23 13
170047 8 15
170048 10 59 320008 6 47 2020048 11 27
170049 4 34 320008 16 11
320009 16 23 2049401 1 35
180002 15 23 320012 16 49

180003 15 28 2100006 1 1
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Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight{g)

2100009
2100011
2100012
2100014
2100024
2100032
2100037
2100047
2100050
2100052
2100053
2100088
2100088
2100098
2100111
2100117
2100136
2100137
2100138
2100144
2100145
2100152
2100160
2100161
2100161
2100161
2100162
2100164
2100165
2100166
2100167
2100168
2100173
2100174
2100176
2100197
2100199
2100211
2100215
2100219
2100227
2100229
2100241
2100242
2100243
2100244
2100248
2100249

WOONNNNNNNNWONNNOOOO OO OO0

22
-
9
3

24

43

21
4

17

19

17
3
3

34

12

19

11
-

14
3

32

39

~N© N —

11

25
28
29

19
15
18
33
10

15
38
14
13
15
16

10

2100251

2100252
2100253
2100256
2100257
2100259
2100262
2100263
2100264
2100266
2100267
2100269
2100271

2100272
2100275
2100276
2100277
2100278
2100279
2100280
2100281

2100283
2100284
2100288
2100289
2100318
2100336
2100337
2100338
2100339
2100349
2100353
2100354
2100363
2100369
2100374
2100375
2100385
2100502
2100518
2100533
2100534
2100535
2100536
2100538
2100580
2100602
2100642

14 3
14 28
14 30
14 35
14 46
14 48
14 31
14 37
14 47
14 12
14 32
14 27
14 42

5 29
15 21
15 22
15 19
15 20
15 27
15 16
15 14
15 13
15 17
14 20
15 25
3 8
31 21
31 15
31 16
31 5
17 6
17 7
17 4
16 2
16 14
31 24
31 13
17 1

o
N
00

G U ONOOON O ©
N
N

2100642
2100671

2100672
2100673
2100674
2100854
2100856
2100861

2100864
2100865
2100866
2100867
2100868
2100869
2100870
2100872
2100873
2100874
2100875
2100892
2100895
2100896
2100900
2100902
2100903
2100918
2100926
2100927
2100928
2100929
2100935
2100946
2100957
2100958
2100961

2101011
2101020
2101021
2101022
2101026
2101027
2101038
2101050
2101059
2101089
2101124
2101133

6
14
14
14
14
12

2

3

1
15
15
15
15
15
15

5

3

3

1
12
16
16
12
13
12

3
16
16
16
16
16

6
16
16

3

22
17
17
17
17
17
25
24
22
12
27
24

20
22
23
24
2b
33
31

13
20

Woaa~No 0o~ —

24
26
27
40
39

—_

22
20
16
17
18
19

15
12
11

24
30
29
44
24
23
57
13
31
19
12
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2101134 24 3 2111055 22 9 2120072 5 43
2101390 26 2-1 2111056 22 13 2120073 5 47
2101391 26 1-1 2111057 22 15 2120074 5 38
2101393 26 3-1 2111058 22 22 2120075 5 39
2101394 26 28 2111059 22 12 2120076 5 17
2101395 26 29 2111060 22 19 2120082 9 18
2101435 17 3 2111061 22 17 2120083 9 24
2101450 31 8 2111062 22 16 2120093 10 26
2101451 31 9 2111066 22 18 2120095 10 29
2111067 22 20 2120098 2 41
2108000 17 20 2120112 10 30
2108003 18 10 2120002 9 13 2120130 10 25
2108004 630-1 2120003 9 14 2120131 10 17
2108005 630-2 2120004 9 16 2120132 10 33
2108006 19 17 2120005 9 17 2120136 10 41
2108008 24 26 2120006 9 26 2120138 2 39
2108013 24 32 2120007 9 20 2120139 2 40
2108020 2032-1 2120008 9 28 2120141 2 37
2108020 2132-1 2120009 9 32 2120570 10 40
2108021 2032-2 2120014 10 35 2120571 10 42
2108021 2132-2 2120015 10 39 2120572 10 36
2120017 10 32 2120588 3 2
2109000 17 21 2120018 10 18
2109001 17 22 2120019 10 14 2121000 22 2
2109005 1530-1 2120020 10 4 21271001 22 6
2109006 15 31 2120021 10 5 2121021 27 6
2109009 1530-2 2120022 10 10
2109010 24 27 2120023 10 13 2127000 8 38
2109011 24 28 2120026 5 8 2127000 18 4
2109015 24 33 2120027 9 1 2127000 19 7
2109016 24 34 2120028 9 3 2127000 20 25
2102067 15 32 2120029 9 6 2127000 21 25
2109200 6 35 2120030 5 37 2127000 24 20
2109201 13 16 2120031 9 10 2127001 17 13
2109347 13 15 2120032 9 31 2127003 8 36
2109907 24 1 2120033 11 5 2127003 18 2
2109932 23 1 2120034 11 7 2127003 19 5
2120035 11 1 2127003 20 23
2110026 3 6 2120036 11 4 2127003 21 23
2110027 3 5 2120037 10 50 2127003 24 18
2110181 5 3 2120038 10 51 2127004 17 11
2110183 5 5] 2120045 8 28 2127058 2027-1
2110184 5 5 2120053 2 38 2127059 2027-2
2110252 6 1 2120055 2 3b 2127069 17 15
2110327 25 5b5b 2120062 2 33 2127088 2022-1
2120063 3 1 2127082 2022-2
2111011 27 10 2120067 10 23 2127099 17 10
2111051 22 3 2120071 5 40 2127230 19 4-1
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INDEX

Page =8

Parts No. PageNo. Ref.No. Weight(g)

2127231
2127232
2127240
2127241

2127245
2127245
2127247
2127250
2127251

2127252
2127253
2127254
2127255
2127256
2127257
2127258
2127260
2127261

2127265
2127265
2127267
2127270
2127271

2127272
2127273
2127274
2127275
2127276
2127280
2127281

2127282
2127290
2127290
2127291

2127291

2129009
2129012
2129076
2129077
2129078
2129079
2129080
2129081
2129094
2129095
2129095
2129300

19 4-2
19 14
835-1
8356-2
18 1
24 17
24 29
29 1
29 1-
29 1-
2911-1
2911-2
29 14-1
29 14-2
30 17
30 14

840-1

840-2
18 6
24 22
24 30
29 6-1
29 6-2
29 6-3
2912-1
2912-2
29 15-1
2915-2
19 9-1
19 9-2
19 15
29 4
30 16
29 2
30 15

wmnN —

20 31
17 52
17 53
30 19
10 49
30 20
19 3
30 13
29 10
29 13
30 18
12 29

2129420

2150015
2150017
2150018
2150019
2150020
2150021
2150022
2150023
2150024
2150025
2150026
2150027
2150030
2150031
2150032
2150035
2150038
2150039
2150040
2150041
2150042
2150043
2150044
2150045
2150046
2150047
2150048
2150049
2150050
2150052
2150053
2150057
2150058
2150059
2150060
2150063
2150064
2150065
2150066
2150067
2150069
2150069
2150070
2150075
2150075
2150076

2 29

11
18
4
20
17
23
12
10
12
14
19
35
16
17
19
37
10
16
24
26
32
18
30
31
27
28
21
20
35
9
10
24
25
17
7 9
15 9
14 1
14 18
14 19
15 34
3 22
5 33

OO0 OO OTOTOOeRADRNDMDAE=TINNNNNDWOWNNNDND®W-—

A
AN OO

2150079
2150080
2150084
2150086
2150091
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2151058 28 7 3100370 16 8

2151059 28 4 3100371 16 13
2151066 28 2
2151067 28 1 9620631 32 2
9620663 32 22
2160014 2 1 9620665 32 28
2160015 10 44 9620670 32 3
2160016 10 46 9620673 32 8
2160018 31 31 9620675 32 11
2160019 4 28 9620678 32 23
2160026 10 60 9620679 32 24
2160027 10 61 9620680 32 25
2160028 10 54 9620681 32 26
2160029 8 30 9620688 32 18
- 2160030 8 32 9620689 32 4
2160031 8 31 9620690 32 21
2160032 8 25 9620691 32 20
2160033 8 21 9620693 32 1-1
2160035 16 36 9620694 32 1-2
2160040 16 37 9620700 32 17
2160045 16 46 9620702 32 15
2160046 16 47 9620703 32 16
2160050 12 4
2160051 12 7

2160055 8 9
2160056 10 57
2160057 8 7

2160058 8 10
2160059 8 46
2160063 8 47
2160122 4 1

2167005  2122-1
2167006 2122-2
2167026  2127-1
2167030 2127-2

2169101 19 16
2169102 6 21
2169900 22 1

3100060 16 31
3100061 16 33
3100104 8 27
3100131 5 7
3100329 16 35
3100345 16 34
3100370 6 38
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